Service and Parts
Manual

Part #90412
Issued January 2000



TABLE OF CONTENTS
SERVICE MANUAL

SECTION 1: HYDRAULIC SYSTEM
Hydraulic FIUIA ... e ettt e e e e er e ee e e
Fluid Recommendations ............c.oeiiiiiiiiiiiiiie e
Hydraulic FIuid ANalYSiS ........cooiuiiiiiiiiiiie e
System Flushing ProCedUre ..........couviiiiiieie et
Hydraulic System COMPONENtS .......ccuuveiiiiiaiiiiiiie e
Hydraulic Fluid ReServoir ...
Wheel Drive CirCUIt ......c.viiii et
Dynamic Braking CirCUit ...........oviiiiiiiiiiii e
Lift CYNAET i
Steer CYIINAEN ... e

SECTION 2: ELECTRICAL SYSTEM
Electrical System- General.........ccouvviviiiiiii e
Batleries ...cooiii e e
Battery Maintenance (in Storage) ........oovvvvveiiiiiiiiiiiiee e,
Battery Maintenance (iN USE) ......c.coiiviiiriiiiiiiiiiiieiteee et
Battery Preventative Maintenance ........cccccceviiiiiii i,
Battery Replacement ...
Movement Alarm (Optional) .........cooociiiiiiiiiii e
THE AL e
Tilt Alarm Sensor Adjustment ..........ccoooiiiiiiiiiiiiieeeee e
LIMIE SWIECN .
RlaY e
Emergency Stop BUtton ..........eeeiiiiiii e
SElECLOr SWILCH ...eviiiiic e
O o
Master Disconnect SWItCh .........ccooviiiiiiiiiiii e
CoNtiNUITY ChECKS ......oiiiiiieiiii ittt e rrn e e e

Pagei

I532ES/1932ES" Service & Parts Manual Janary 2600



SECTION 3: MECHANICAL COMPONENTS
Mechanical COMPONENTS ......uiiiiiiiiiiiiiie e e
Chassis/UNAEICarTIage .....coovvveriiieiiiiiii e
B 1= P
Changing TireS ...ccooviiiiiiiiiiici e
BraKES ovtviie ettt e
St CYIINAET ..eeiiiiiiiiie et
Steer Cylinder Seal Replacement ...
Hose8 and Cables ......uuuiiiiiiiiiiiiiiiiieeei e
Platform Removal ...........uuuiiiiiiiie e

SECTION 4: TROUBLESHOOTING

General Troubleshooting TIPS ....ccoov v e,
Troubleshooting Chart - HydrauliC ............ccccooiiiiiiii
Troubleshooting Chart - Electrical ...........ccccooviie
FAUIt COUBS  wuuuiiiiiiiii ettt e

APPENDIX:

HYDRAULIC SCHEMATIC
ELECTRICAL SCHEMATICS

Page ii
January 2000 @ “1532ES/1932ES” Service & Parts Manual



TABLE OF CONTENTS
PARTS MANUAL

SECTION 1: CONTROL BOXES
SECTION 2: PLATFORM AND RAILS
SECTION 3: SCISSORS

SECTION 4: HYDRAULICS
SECTION 5: BASE

SECTION 6: DECALS

SECTION 7: OPTIONS

B o oo Page iii
1532ES/1932ES” Service & Parts M /
ervice arts Manua January 2000



INTRODUCTION

This manual consists of Service and Parts illustrations sections.

The Service Section of this manual is designed to provide you, the customer, with the
instructions needed to properly maintain the MEC self-propelled scissors lift. When used in
conjunction with the illustrated parts section and the Operators Manual (provided
separately), this manual will assist you in making necessary adjustments, repairs,
identifying, and ordering the correct replacement parts.

All parts represented here are manufactured and supplied in accordance with MEC’s quality
standards.

We recommend that you use Genuine MEC parts to insure proper OPERATION and reliable
PERFORMANCE.

To obtain maximum benefits from your MEC scissors lift, always follow the proper operating
and maintenance procedures. Only trained authorized personnel should be allowed to
operate or service this machine. Service personnel should read and study the Operator’s,
Service and Parts Manuals in order to gain a thorough understanding of the unit prior to
making any repairs.

To help you recognize important safety information, we have identified warnings and
instructions that directly impact on safety with the following signalis:

A\ DANGER A\

“DANGER” INDICATES AN IMMINENTLY HAZARDOUS
SITUATION WHICH, IF NOT AVOIDED, WILL RESULT IN DEATH
OR SERIOUS INJURY. THIS SIGNAL WORD IS LIMITED TO THE
MOST EXTREME SITUATIONS.

A\ WARNING 11

WARNING” INDICATES A POTENTIALLY HAZARDOUS
SITUATION WHICH, IF NOT AVOIDED, COULD RESULT IN DEATH
OR SERIOUS INJURY.

“CAUTION” indicates a potentially hazardous situation which, if
not avoided, may result in minor or moderate injury. It may also
be used to alert against unsafe practices. “Caution” is used for
property-damage only accidents.

Page iv @
January 2000 “1532ES/1932ES” Service & Parts Manual ¢




NOTE: The best method to protect yourself and others from injury or death is to use
common sense. If you are unsure of any operation, don't start until you are
satisfied that it is safe to proceed and have discussed the situation with your

supervisot.

Service personnel and machine operators must understand and comply with all warnings
and instructional decals on the body of the machine, at the ground controls, and platform

control console.

A\ DANGER A\

MODIFICATIONS OF THIS MACHINE FROM THE ORIGINAL
DESIGN AND SPECIFICATIONS WITHOUT WRITTEN
PERMISSION FROM MEC ARE STRICTLY FORBIDDEN. A
MODIFICATION MAY COMPROMISE THE SAFETY OF THE
MACHINE, SUBJECTING OPERATOR(S) TO SERIOUS INJURY

OR DEATH.

MEC’s policies and procedures demonstrate our commitment to Quality and our relentless
ongoing efforts towards Continuous Improvement, due to which product specifications are

subject to change without notice.

Any procedures not found within this manual must be evaluated by the individual to assure
oneself that they are “proper and safe.”

Your MEC Scissors Lift has been designed, built, and tested to provide many years of safe,
dependable service. Only trained, authorized personnel should be allowed to operate or

service the machine.

MEC, As Manufacturer, Has No Direct Control Over Machine Application And
Operation. Proper Safety Pratices Are The Responsibility Of The User And All

Operating Personnel.

If There Is A Question On Application And/Or Operation Contact:

Aerial Work Platforms
Mayville Engineering Co., Inc.

An Employee Owned Company
210 Corporate Drive - Box 990 ¢ Beaver Dam, Wl 53916-0990 USA

Ph: 1-800-387-4575 » 920-887-2518  Fax: 920-887-2480
E-mail: awp @mayvl.com ¢ Web: www.mayvl.com

“1532ES/1932ES" Service & Parts Manual o f [2‘(;);)(‘)



Machine Specifications - 1532ES

Working Height 21 ft 6.40 m
Platform Height 15 ft 4.57m
Stowed Height: 77.5 in 1.97 m
Folded Down Rails N/A N/A
Lift Capacity (Evenly Distributed): 600 Ibs 272 kg
Roll-out Deck Capacity 250 Ibs 113 kg
Platform Dimensions:
With Roll-Out Deck 30 x 66 in 0.76 x 1.68 m
Guard Rail Height 43.5 in 1.10 m
Toe Board Height 7.5in 19.05 cm
Roll-out Deck Length 36 in 0.91m
Overall Length 74 in 1.88 m
Overall Width 32in 0.81m
Wheel Base 50 in 1.27 m
Wheel Track 27.37 in 0.70m
Turning Radius:
Inside 1.5in 3.81cm
Outside 61 in 1.55 m
Ground Clearance 2.87 in 72.90 mm
Machine Weight (Unloaded) (Approx.) 2725 Ibs 1236 kg
Drive System (Proportional):
Drive Speed (Platform Elevated) 0 - 0.46 mph 0-0.74 km/h
Drive Speed (Platform Lowered) 0-2.1 mph 0 - 3.38 km/h
Lift/Lower Speed (Approx.) 17 sec / 20 sec
Gradeability 25% / 14 degrees
Ground Pressure/Wheel (Maximum) 89 psi 6.13 bar
Wind Speed (Maximum) 0 mph 0 km/h
Tire Size-Standard (Solid, non-marking rubber) 14 in dia. x 4.5 in| 355.6 x 114.3 mm
Tire Pressure (Not Applicable For Solid Tires) N/A N/A
Wheel Lug Nut Torque 75-85 ft Ibs 102-115 Nm
Hydraulic Pressure:
Main System 2750 psi 190 bar
Lift System 1900 psi 131 bar
Steer 850 psi 59 bar
Hydraulic Fluid Capacity 3 gal 11.36 liters
Fuel Capacity N/A N/A
Power System — Voltage 24 Volts DC

Battery Charger Input

Qutput

230 Volt AC, 50 Hz (Europe)
120 Volt AC, 60 Hz, 5.6 Amp
24 Volt DC, 15 Amps Tapering,

Timed Shutoff

Batteries

Four 6 Volt deep-cycle; 218 Amp
hours @ 20 hour rating

Electric Motor

2.0 h.p.(1.49kW):

3000 r.p.m.

Page vi
January 2000

“I1532ES/1932ES” Service & Parts Manual




Machine Specifications - 1932ES

Working Height 25 ft 7.62m
Platform Height 19 ft 579 m
Stowed Height: 79.5 in 2.02m

Folded Down Rails N/A N/A
Lift Capacity (Evenly Distributed): 500 Ibs 227 kg

Roll-out Deck Capacity 250 Ibs 113 kg
Platform Dimensions:

With Roll-Out Deck 30 x 66 in 0.76 x 1.68 m

Guard Rail Height 43.5in 1.10m

Toe Board Height 7.51in 19.05 cm

Roll-out Deck Length 36 in 0.91 m
Overall Length 74 in 1.88 m
Overall Width 32in 0.81m
Wheel Base 50 in 1.27 m
Wheel Track 27.37 in 0.70m
Turning Radius:

Inside 1.5in 3.81 cm

Qutside 61in 1.55m
Ground Clearance 2.87 in 72.90 mm
Machine Weight (Unloaded) (Approx.) 3060 Ibs 1388 kg
Drive System (Proportional):

Drive Speed (Platform Elevated) 0 - 0.46 mph 0 - 0.74 km/h

Drive Speed (Platform Lowered) 0 -2.1 mph 0 - 3.38 km/h

Lift/Lower Speed (Approx.)

17 sec / 20 sec

Gradeability

25% / 14 degrees

Ground Pressure/Wheel (Maximum) 97.5 psi 6.72 bar
Wind Speed (Maximum) 0 mph 0 km/h
Tire Size-Standard (Solid, non-marking rubber) 14 in dia. x 4.5in | 355.6 x 114.3 mm
Tire Pressure (Not Applicable For Solid Tires) N/A N/A
Wheel Lug Nut Torque 75-85 ft Ibs 102-115 Nm
Hydraulic Pressure:
Main System 2750 psi 190 bar
Lift System 2400 psi 165 bar
Steer 850 psi 59 bar
Hydraulic Fluid Capacity 3 gal 11.36 liters
Fuel Capacity N/A N/A
Power System — Voltage 24 Volts DC

Battery Charger Input

Output

230Volt AC, 50 Hz (Europe)
120 Volt AC, 60 Hz, 5.6 Amp
24 Volt DC, 15 Amps Tapering,

Timed Shutoff

Batteries

Four 6 Volt deep-cycle; 218 Amp
hours @ 20 hour rating

Electric Motor

2.0 h.p. (1.49 kW): 3000 r.p.m.

“]532ES/1932ES " Service & Parts Manual

Pagevii
January 2000



Primary Machine Components

Control Box
Platform

Platform

Main

Deck
Beams
Ladder

Extension

Roll-out
Deck

Base

ice & Parts Manual

Y
[95)
ty
<3l
o~
o
N
3
<3
N
-
ty
o




Lubrication Diagram

Lubrication Chart

NO.| ITEM SPECIFICATION FREQUENCY OF
LUBRICATION
1 | Hydraulic | Anti-Wear 150 SSU (ISO 32/mil | Check Daily.
Reservoir | spec 0-5606) Analyze Every Six (6) Months Or
Fill To The Top Of The Sight 500 Hours.
Gauge With Platform In The Change Yearly Or Every 1,000
Stowed Position. Hours, Whichever Occurs
First.
2 | Hydraulic | Filter Element Change Every Six Months Or 500
Filter Hours, Whichever Occurs First For
Normal Usage.
Change Every Three Months Or
300 Hours, Whichever Occurs
First For Severe Usage.
3 | Wheel Lithium N.L.G.I. #2 EP Weekly Or Every
Motor Purge Old Grease. 25 Hours, Whichever Occurs
Mount First.

“]532ES/1932ES” Service & Parts Manual Page ix
January 2000






SECTION 1:

HYDRAULIC
SYSTEM

“1532ES/1932ES” Service & Parts Manual Page I-1
January 2000



HYDRAULIC FLUID

HANDLING PRECAUTIONS

PERSONS IN REGULAR CONTACT WITH MINERAL-BASED
HYDRAULIC FLUID NEED TO BE AWARE OF THE IMPORTANCE
OF THOROUGH HYGIENE, AND THE PROPER METHODS FOR
HANDLING MINERAL OILS IN ORDER TO AVOID POTENTIAL
HAZARDS TO HEALTH.

If mineral- based hydraulic fluid is SPLASHED INTO THE EYES, it must be WASHED OUT
THOROUGHLY using abundant quantities of water. If irritation persists, medical advice

should be sought.
A\ WARNING 1!

HYDRAULIC FLUID UNDER PRESSURE CAN PENETRATE AND
BURN SKIN, DAMAGE EYES, AND MAY CAUSE SERIOUS
INJURY OR BLINDNESS.

FLUID LEAKS UNDER PRESSURE MAY NOT ALWAYS BE
VISIBLE.

Fluid Recommendations

MEC recommends the use of ISO Grade 32 hydraulic fluid. A 150SSU EQUIVALENT
substitute can be used if absolutely necessary. Mineral-based hydraulic fluids produced by
different companies will USUALLY mix with each other satisfactorily, but this IS NOT
RECOMMENDED. When in doubt, consult with your supplier.

ISO Grade 32 has proven to be suitable for use in all climates. For continued operation in
temperatures below 32°F (0°C), use of an ATF hydraulic fluid is satisfactory.

The only exception to the above is to drain and fill the system with ATF oil or its equivalent.
This will also start up at temperatures down to -20°F (- 29°C). However, use of this oil will
give poor performance at temperatures above 120°F

(49°C).

Page 1-2 @
January 2000 “1532ES/1932ES” Service & Parts Manual




Hydraulic Fluid Analysis

Use the following as a guide to determine when analysis of the hydraulic fluid is necessary:

e Anytime the hydraulic pump is replaced.

e [f fluid discoloration is noticed in the hydraulic reservoir sight gauge tube.

» [f after the first 50 hours of operation, the hydraulic filter element is plugged.
*  Anytime the hydraulic filter element shows signs of metal contamination.

e Once every six (6) months, under normal operating conditions.

e Every three (3) months, in extremely dusty or dirty operating conditions.

The hydraulic fluid analysis must be done by a qualified laboratory. Always provide the
following information with the test sample.

e Type of hydraulic fluid (see lubrication chart for recommended hydraulic fluid and/or

your records).

¢ Model and Serial number of machine from which sample was taken.

e  Purpose of analysis: pump failure, discoloration, etc.

e Type of analysis: complete to show additive breakdown, acid buildup, viscosity, type
and percent of contaminants; also, comparison to new fluid and recommendations.

Following the above guidelines will prevent premature failure of pumps, cylinder seals, drive
motors, and unnecessary downtime.

If system flushing and replacement of fluid is recommended, refer to the flushing
procedures.

System Flushing Procedure

1. With platform fully down, drain hydraulic fluid from hydraulic reservoir into a clean,
empty container. Use an oil filter cart so the fluid may be reused if analysis is good.

2. When the hydraulic reservoir is empty, remove suction strainer and hoses.
3. Remove return line hoses on the hydraulic reservoir.

4. Remove the bypass filter and hose.

5. Flush the hoses with clean hydraulic fluid.

6. Discard old bypass filter element and replace.

7. Flush out the tank with hoses removed from the hydraulic reservoir.

8. Reinstall all hoses removed in the previous steps.

« ” . Page 1-3
1532ES/1932ES” Service & Parts M [
arvce arts Manud January 2000



9. Fill hydraulic reservoir with filtered, fresh hydraulic fluid (refer to Lubrication Chart).
10. Loosen output hose fittings at pump to flood with hydraulic fluid. Tighten fittings.

11. Start up the machine. Briefly operate all functions. Two or three lift cycles may be
necessary to purge all air from lift cylinder(s).

12. When the above procedures have been completed, fill hydraulic reservoir to full
mark on sight gauge.

13. Check all leaks and correct as necessary. Machine is now ready to be placed
back in operation.

NOTE: AVOID MIXING PETROLEUM AND SYNTHETIC BASE OILS. IT IS NOT
ADVISABLE TO MIX OILS OF DIFFERENT BRANDS OR TYPES,
EXCEPT AS RECOMMENDED.

HYDRAULIC SYSTEM COMPONENTS

Hydraulic Fluid Reservoir

This consists of the tank, a filler cap with breather, a drain plug, a sight gauge, and a
bypass filter with a 10 micron filter element.

Perform the following steps weekly:
e Check tank for signs of leakage.
* Inspect tank securing bolts for tightness.

Hydraulic Filter

Sight Gauge ~— ' \

Return Filter and
Element (Cartridge)

Filler Cap w/Strainer

Hydraulic Reservoir Assembly

Page 1-4 @
January 2000 “1532ES/1932ES” Service & Parts Manual




All machines are produced with a filter. It is a 10 micron spin-on, bypassing filter. When the
filter is clogged, hydraulic flow bypasses the filter element. The filter element must be
changed every 6 months or 500 hours. Extremely dirty conditions may require that the filter

be replaced more often.

Beware of hot oil. Contact with hot oil may cause severe burns.

Hydraulic Pump

A 2.0 HP, 24 Volt Electric Motor drives the fixed displacement, gear pump. The pump
provides hydraulic fluid flow to operate the machine functions at 3 GPM. There are no
adjustments on the pump. The pump provides power for the lift, drive, brake and steering

functions.

Hydraulic
Pump
(Farside)

Wheel Drive Circuit

There are two (2) hydraulic, fixed-displacement gear wheel motors to provide power to two

Wheel Motor

« » . Page 1-5
1532ES/1932ES” Service & Parts M. )
ervce arts idanua January 2000



(2) front wheels.

Dynamic Braking Circuit
Rear brakes are released whenever the machine is commanded to drive.

Lift Cylinder

)

L0

Brake

The lift cylinder has an integrated 2 way 2 position holding valve. The holding valve has
manual override to lower platform in an emergency situation. The holding valve prevents
retraction of the cylinder rod should a hydraulic line rupture or a leak develop between the
cylinder and its related valve. Refer to the mechanical section of this manual for cylinder
disassembly, or replacement.

Steer Cylinder

There are one (1) cylinder utilized in the steering system. This cylinder is a double acting
type which requires oil flow to operate the cylinder rod in both directions. Directing oil
forces the piston to travel towards the rod end of the barrel, extending the cylinder rod.

“1532ES/1932ES" Service & Parts Manual



By directing oil to the rod side of the cylinder the piston will be forced in the opposite direction
and the cylinder rod will retract.

Refer to the Mechanical Section of this manual for cylinder disassembly, or replacement.

Steer Cylinder

“ " . Page 1-7
1532ES/1932ES” Service & Parts M {
ervice arts Manua January 2000



[
&




SECTION 2:

ELECTRICAL
SYSTEM

“1532ES/1932ES” Service & Parts Manual Page 2-1
January 2000



ELECTRICAL SYSTEM- GENERAL

The electrical control system consists of two (2) mutually exclusive control stations namely
ground control station and platform station.

The ground station, when enabled via the Base/Platform Selector Switch, disables the
platform station and provides control for a fixed speed Lift UP/DOWN functionality.

The platform station consists of a joystick controller with enable switch (trigger), Lift/Drive
Mode (Foward/Down, Reverse/UP and accelerator demand), Steer (Right/Left). A torque
mode switch causes both hydraulic drive motors to operate in parallel rather than in series
for speed mode (normal).

BATTERIES

Four (4), 6 volt batteries supply the 24 volt electrical power required to operate the electrical
circuits.

Battery Maintenance (in storage)
Follow these procedures for maintenance of battery on a machine not in use:

e Keep battery clean. Electrolyte of “wet” batteries should be checked regularly and
kept at proper level.

e Never stack one battery directly on top of another because post or container damage
can result. If batteries are stored individually, place supporting boards between
layers. Rotate stock so that the oldest batteries are used first.

e “Wet” batteries should be kept fully charged. A “wet” battery, while in storage, should
be recharged to full charge at recommended intervals.

A battery fully (100%) charged at 80° F (26.6°C)
- drops to 65% at 32°F (0°C)
- drops to 40% at 0°F (-32°C)

Recommended Intervals

if Stored At: Recharge:
Below 40°F (4°C) None required
Above 60°F (15°C) Every month
40°-60°F (4°-15°C) Every 2 months

Page 2-2 @
January 2000 “1532ES/1932ES” Service & Parts Manual




Battery Maintenance (in use)

Check battery and surrounding area for signs of damage or corrosion.

Check battery terminals for:

e Corrosion: Regularly clean connections and apply a non-metallic grease or protective
spray to retard corrosion.

e Loose connections: Be sure all cable connections are tightly secured, and that good
contact is made with terminals.

e Broken or Frayed cables: Be sure all connections are good and that no loose or
broken wires are exposed. Replace as necessary.

Check battery electrolyte level. Replenish the electrolyte, if necessary. Remove vent caps
before filling, and USE ONLY DISTILLED WATER. DO NOT OVERFILL. Fillto level
indicator (or % inch over the top of separators, if there is no level indicator). Fill after
charging to prevent overflow of acid due to expansion. Do not use a hose to add water to

batteries.

Allowing the electrolyte level to drop below the top of the separators will lead to shortened
battery life.

Excessive water usage can indicate that a battery has been overcharged, has been
subjected to excessively high temperatures, or is nearing the end of its service life.

Battery Preventative Maintenance:

Every 15 hours (after battery has been charged), spot-check the specific gravity of two or
more cells. A fully charged battery should indicate 1.28 specific gravity. If low readings are
noted, check the following:

e Check terminals for corrosion, loose connections and broken or frayed cables.

o Check all cells with a hydrometer for variance in specific gravity. A variation of 0.03
points or more between cells is a cause for concern. Mark the low cells.

Recheck specific gravity of all cells after recharging. Wash the top of the battery, making
sure all vents are in place. Do not allow cleaning water or other foreign matter to enter the
cells. Use a solution of bicarbonate soda (5 tsp. of baking soda per quart of warm water)
and water to wash the battery if there is an accumulation of acid.

“1532ES/1932ES” Service & Parts Manual Page 2-3
January 2000



Battery Replacement

To remove batteries, follow these procedures.

A\ WARNING 1!

BEFORE REMOVING THE BATTERIES FROM THE MACHINE,
TURN OFF THE SELECTOR/ KEY SWITCH. THERE SHOULD
BE NO POWER.

Batteries are located in the side compartment of the machine.
Always disconnect the negative battery cable first.

Remove bolts holding battery. Lift the battery from the compartment. Put the battery to
the side and dispose off properly.

Always connect the positive battery cable first.

To install battery, reverse the process by positioning the battery in the compartment
securely with hold down bolts. Connect battery cables.

Movement Alarm (OPTIONAL)

This alarm is activated as soon as the platform control console joystick (controller) lever is
moved off the center “Neutral” position.

A\ WARNING 1!

THE MOVEMENT ALARM IS PROVIDED FOR YOUR
PROTECTION, AND PROTECTION OF PERSONS WORKING IN
THE IMMEDIATE AREA. DISABLING THIS IMPORTANT
SAFETY DEVICE MAY RESULT IN SERIOUS INJURY OR
DEATH.

Page 2-4 @
January 2000 “1532ES/1932ES” Service & Parts Manual




Tilt Alarm

A warning indicator light provided at the platform console will give a visual warning when
machine is at an unsafe angle; lift function is disabled in this condition.

An audible warning is activated once machine is in the raised position and reaches an
unsafe angle; drive function is disabled in this condition.

Tilt Alarm Test

This can be tested by manually tipping the sensor. This “Push-To-Test” feature enables tilt
alarm to be tested without losing its adjustment. Individually push down on each of the three
fastened corners of the tilt alarm. There should be enough travel to cause the alarm to
sound as each corner is pressed. (There is approximately a 1-3 second delay). If the alarm
does not sound, the flange nuts have been tightened too far. Loosen the nut on the 90°

corners and repeat this test procedure.

Tilt Alarm Sensor Adjustment

e Before attempting to adjust the alarm, park the machine on a firm, flat, lever surface.
Use of an inclinometer is recommended to ensure front and rear of chassis is level.

» Open the base control panel to access the sensor. Adjust the three flange nuts until
the bubble on top of the sensor is centered.

e Check that the electrical connections are correct and secured tight.
e Close/shut the base control panel.

Limit Switch

There is a limit switch to prevent driving in high speed when the platform is raised above
approximately 7 feet (2.13 meters), then machine will be in the slow speed mode.

Relay (Europe)

The relay is located inside the compartment (Refer to the schematic at the end of this
manual for relay functions and interconnect).

“1532ES/1932ES” Service & Parts Manual Januz “\g(z 0202



Emergency Stop Button

There are two red emergency stop buttons: one located on the platform control console

and the other on the base control panel.

This stop button, when in the ON (OUT) position, provides power to the desired control
station. Also, the stop button, in the event of an emergency can be used to turn off the
power by pushing “IN”. All functions stop immediately when depressed.

Turn the button clockwise to reset.

NOTE: As a safety feature, selecting and operating the base controls
will override the platform controls, except the platform emergency stop

button.

The base control emergency stop button will stop all machine operations, even if the
selector switch is switched to platform controls.

Selector Switch

Machine can be operated from the base/ground or platform controls. Activation of one or
the other is achieved with this switch.

With the platform controls selected, from the base control panel, if the platform up/lower
function is operated there should be NO movement. Similarly with the base controls
selected, from the platform control console if any machine function is operated, there
should be NO movement.

Horn

It is activated at the platform controls and sounds at the ground alerting ground personnel
to clear the machine’s path to avoid hazards or unsafe conditions.

Master Disconnect Switch

The Switch is used primarily to shut off control circuit. The battery disconnect is provided
to facilitate servicing and also to prevent unauthorized use of vehicle by using a padlock
(to provide security).

Page 2-6 @
January 2000 “1532ES/1932ES” Service & Parts Manual

ey



Continuity Checks

Check Toggle Switch:

e Disconnect wires and connect one probe of ohm meter to the connection on toggle
switch and other probe on other connection.

e When toggle is open, there should be no reading, and when closed there should be a
low reading.

Check Selector Switch

e Disconnect wires and connect one probe to common of switch and the other to
normally open terminal.

s With the switch flipped, there should be a low resistance.

Check Emergency Stop Button

» Disconnect wires and connect one probe of other meter to connection on button and
other probe on other connection.

e There should be no reading with the button pressed and a low resistance with it reset.

Check Relay Operation (Europe only)

* With (-)ve (negative) connection grounded, apply voltage to (+)ve (positive)
connection.

e Check continuity across open contacts and confirm discontinuity across normally
closed contacts.

Check Limit Switch Operation

o Disconnect wires.

e With one probe of ohm meter to common and other probe to open contact, move limit
switch arm. Low resistance should be seen.

e With one probe of ohm meter to common and other probe to closed contact, low
resistance should be seen. Move limit switch arm and no resistance should be seen.

“]532ES8/1932ES” Service & Parts Manual Januci(;g;(‘)zl;g






SECTION 3:

MECHANICAL
 COMPONENTS

“1532ES/1932ES" Service & Parts Manual Page 3-1
January 2000



MECHANICAL COMPONENTS

Following is a description of the major mechanical components of the scissors lift.

Chassis/ Undercarriage

When steam cleaning the base/ undercarriage, cover electrical
components to prevent water penetration.

Steam clean the chassis as necessary, and inspect all welds and brackets . Check for
cylinder pins that turn in their mounting , which will indicate sheared retaining pins.

Tires

Inspect for cuts, chunking, side-wall damage, or abnormal wear. Any tire faults MUST BE
CORRECTED before further machine operation. Refer to Parts Manual Section for

replacement tires.
A\ pANGER A\

FAILURE TO USE APPROVED PARTS MAY CAUSE DEATH OR
SERIOUS PERSONAL INJURY.

NOTE: Replace tires with the correct tires to maintain the rating of this equipment.

Changing Tires .

Wheel & Tire

Page 3-2 @
January 2000 “1532ES/1932ES” Service & Parts Manual




When a tire change is necessary, follow these tips:

A\ WARNING!!!

ALWAYS BLOCK THE WHEELS BEFORE RAISING THE
MACHINE.

1. Chock tires on one end of machine and raise the other end of machine.

2. Loosen and remove lug nuts and pull wheel off.

3. Install the replacement wheel.

4. Fasten lug nuts and tighten to proper torque.

5. Lower the machine and remove the chocks.
Brakes

There are two (2) brakes. These can be damaged or leaks may occur; repair or replace as
necessary.

To replace drive motor brake:

° Remove the wheel and tire assembly to access drive motor.

“ ”» . Page 3-3
1532ES8/1932ES” Service & Parts M l
ervice arts Manua January 2000




Steer Cylinder

There is one (1) double acting type steer cylinder on this machine. During operation,
cylinder should not leak, but a slight damping at the rod seal is acceptable. The pins should
be checked for wear.

To replace steer cylinder:

Plug all open hydraulic fittings to prevent contamination by dirt
or other foreign objects.

1. Disconnect hydraulic hoses and cap them.

2. Remove the pins and cotter pin holding the steer cylinder to the motor mounting
bracket.

3.  Remove the pin and cotter pin holding the steer cylinder to the steer axle cross

member.
4. Carefully lift off the steer cylinder.

Steer Cylinder

Page 3-4 @
January 2000 “1532ES/1932ES” Service & Parts Manual

g,



6.

7.

Position the new steer cylinder and install pin and cotter pin to hold cylinder to the
steer axle cross member.

Install pin and cotter pin to hold cylinder to motor mounting bracket.

Connect hydraulic hoses.

Cylinder Seal Replacement

10.

11.

12.

Take care not to damage rod surface and guard against dirt on
other foreign objects entering system.

Drain all oil from cylinder.
Clean all dirt and grit from outside of cylinder.

Insert cylinder into vise.

Remove cylinder retainer using a spanner wrench inserted in the holes provided in
the head: you might have to use sharp pointed object to start retainer removal thru

the slotted barrel.

Remove the shaft assembly from the barrel, pulling in a straight lie, so as not to scar
the internal parts.

Insert shaft into a soft jawed vise so that the head and piston can be removed. Be
sure the shaft and vise are both clean before using.

Remove nut at the end of the shaft and pull head and piston off of the rod.

Remove all seals from the head and piston using a non-sharp seal tool. These tools
are available from various seal suppliers.

Clean all oil and debris off of the head, piston, shaft, collar and barrel using solvent,
rags, and an air hose.

Inspect all parts for any wear or damage, if damage is found replace with new part.
Reinstall all seals on the head and piston using the non-sharp seal tool.

Place a small amount of oil on the inside seals of the head and reinstall it on the
shaft, by slipping head over the piston end of the shaft being very careful not to
damage the inside seals.

“1532ES/1932ES” Service & Parts Manual Page 3-5
January 2000



Cylinder Seal Replacement (Continued)

13. Place a small amount of oil on the inside seals of the piston and reinstall it on the
shaft by slowly twisting the piston on over the threads of the shaft being very careful
not to damage the inside seals.

14. Reinstall the shaft nut; torque 3/4” nut to 160 Ft-lbs.
15. Grease the outside seals of the head and piston.

16. Reinstall the shaft into the barrel of the cylinder and push in until groove of the head
lines up with the slot in the barrel.

17. Reinstall the cylinder retainer with the use of the spanner wrench.
18. Cycle the cylinder using air to check for proper operation.

NOTE: It is very important to keep all parts clean when working with hydraulic
cylinders, even one small piece of dirt or grit can damage the cylinder.

Hoses and Cables.

Inspect all hoses and electrical cables for security and damage. Hoses and cables should
be examined for rubbing and chafing. Check for leaks at fittings. Replace any damaged
hoses or cable. (Refer to the Parts Section.)

Page 3-6 @
January 2000 “1532ES/1932ES" Service & Parts Manual




Platform Removal

1. Raise platform about three (3) feet (1.0 m) and block the arms in the raised position.
Also, connect overhead crane by appropriate lifting device to platform.

2. Disconnect all platform wires.

3.  Remove the bolts from each platform bracket at the rear of the machine.

4. Slide platform and roll out deck off the machine.

Platform Removal

«1532ES/1932ES” Service & Parts Manual Page 3-7
January 2000






SECTION 4:
ROUBLESHOOTING

“1532ES/1932ES” Service & Parts Manual

Page 4-1
January 2000



TROUBLESHOOTING

GENERAL TROUBLESHOOTING TIPS

Before investigating a malfunction, check the following items:
* Check that battery connections are secure and battery if fully charged.
» Check that the emergency stop button is released (UP/OUT position).
¢ Check that the hydraulic fluid is at the correct level.
¢ Check that the brake release valve is open.

* Check that the circuit breaker is in the “ON” position.

Common Causes of Hydraulic System Malfunctions:

* Incompatible hydraulic fluids mixed, destroying the additives and causing varnish
build up, resulting in the valves sticking.

¢ Water in the hydraulic fluid due to a damp climate.

* Improper hydraulic fluid used. Viscosity too high in cold climates. Viscosity too low
in warm climates.

NOTE: 150SSU (ISO 32) is a multiple viscosity oil that is light enough for cold
climates and resists thinning in warm climates.

Following is a step by step basic troubleshooting guide.

NOTES: Contamination always causes failure in any hydraulic system. It is very
important to be careful not to introduce any contamination into your hy-
draulic system during the assembly procedures. Please make sure all
ports and cavities of the manifold and cylinders are properly covered while
other works are performed during the assembly of the machine.

Troubleshooting of the hydraulic integrated system (Manifold) can be
easily accomplished by using a series of cavity plugs designed for the
troubleshooting of the manifold. MEC has already established these plugs.

Page 4-2 @
January 2000 “1532ES/1932ES” Service & Parts Manual




TROUBLESHOOTING GUIDE - HYDRAULIC

Function

Problem

Remedy/Solution

Steering

Will not steer in
either or both
directions.

Pressure at the test
port is significantly
lower than 1000 psi

Check pressure at test port (3) while trying to steer.
When functioning correctly, the pressure should be
about 1000 psi at the end of steering stroke.

Check the setting on relief valve A. It should be
2750 psi.

(Check the setting on relief valve G. It should be
850 psi.

Check valves E and F for contamination.

(Check the voltages at valve F. One coil should be
energized for each steering direction.

Pressure at the test
port is significantly
higher than 1000 psi

Pressure at the test
port is about
1000 psi

Check the voltage at valve H. The coil should not
be energized while steering.

Check valves B, E, F, and H for contamination.

Check valves B and F for contamination.

Lift

Platform will not
raise.

Pressure at the test
port is significantly
lower than 1800 psi

Pressure at the test
port is significantly
higher than 1800 psi

Check pressure at test port (3) while trying to raise.
When functioning correctly, the pressure should be
about 1800 psi while raising.

Check the setting on relief valve A. It should be
2750 psi. '

Check the setting on relief valve R. It should be
2350 psi.

Check the voltage at valve B. The coil should be
energized while lifting.

Check valve B for contamination.

Check valves B and P for contamination.

“1532ES/1932ES” Service & Parts Manual

Page 4-3
January 2000




TROUBLESHOOTING GUIDE - HYDRAULIC (Continued)

Function

Problem

Remedy/Solution

Lift (continued)

Slow down platform
speed.

Platform doesn’t
lower manually.

Check the unidirectional orifice in the base end of
the platformcylinder for possible contamination.

Check valves B and P for contamination.

Check manual valve by the hand pump to see if it is
working.

Make sure the manual hand pump is working.

Drive

No drive or reduced
speed drive in
forward or reverse.

Pressure at the test
port is significantly
lower than 700 psi

Pressure at the test
port is significantly
higher than 700 psi

Check pressure at test port (3) while driving. When
functioning correctly, the drive pressure should be
about 700 psi on level ground.

Check the voltage at valve H. The coil should be
energized while driving.

Check the setting on relief valve A. It should be
2750 psi.

Check the voltage at valve K. The coil should be
energized while driving.

Check valves H and K for contamination.

Make sure valve L is completely closed
(clockwise)

Check the voltages at valve F. One coil should be
energized for each driving direction.

Check the voltage at valves M and 0. Both coils
must be energized for torque mode on aud
deenergized for torque mode off.

Check valves B, E, F, I, J, M, N, and 0 for contami-
nation.

Check the pressure at port 5. It should be about
the same as the test port.

Page 4-4
January 2000

“1532ES/1932ES” Service & Parts Manual




TROUBLESHOOTING GUIDE - HYDRAULIC (Continued)

Function

Problem

Remedy/Solution

Drive
(continued)

Torque mode will
not engage.

Machine drives on
level ground but will
not climb grade.

Machine doesn’t
stop smoothly.

Check valves M and 0 for contamination.
Check the voltage at valves M and 0. Both coils
must be energized for torque mode to engage.

Check the setting on relief valve A. It should be
2750 psi.
Check the voltage at valve K. The coil should

deenergize when drive is stopped.

Check the orifice under valve K for contamination.

Brakes

Pressure can’t be
built manually.

Check manual push valve C to determine if it holds
pressure. Once this valve is pushed in the closed
position, by pumping oil with the manual hand
pump, pressure should be built to disengage the
brakes.

Check valve D for contamination.

“ . Page 4-5
1532ES/1932ES"™ Service & Parts M [
ervice arts Manua January 2000



RELIEF PRESSURE ADJUSTMENT PROCEDURE

Steering

Connect pressure gauge (0-3500PSI) with a female quick disconnect to main test port.
Energize the steering to full left. Hold the switch for 20 seconds to get an accurate reading

on the pressure gauge.

If adjustment is required, set pressure to the correct setting. Refer to Machine
Specifications or the Hydraulic Schematic.

Remove the tamper proof cap, turn adjustment screw “IN” to increase the pressure and
“OUT” to decrease. When correct pressure is obtained replace tamper proof cap with a

new one.
Lift

Connect pressure gauge (0-3500PSI) with a female quick disconnect to main test port.
Elevate the platform to full extension with no load on platform. Hold the switch for
20 seconds to get an accurate reading on the pressure gauge.

If adjustment is required, set pressure to the correct setting. Refer to Machine
Specifications or the Hydraulic Schematic.

Remove the tamper proof cap, turn adjustment screw “IN” to increase the pressure and
“‘OUT” to decrease. When correct pressure is obtained replace tamper proof cap with a
new one.

Main/System

Connect pressure gauge (0-3500PSI) with a female quick disconnect to main test port.
Disconnect forward or reverse coil of drive valve. Energize drive function by moving
joystick (lever) in the direction of the already disconnected coil. Hold the switch for

20 seconds to get an accurate reading on the pressure gauge.

If adjustment is required, set pressure to the correct setting. Refer to Machine
Specifications or the Hydraulic Schematic.

Remove the tamper proof cap, turn adjustment screw “IN” to increase the pressure and
“‘OUT” to decrease. When correct pressure is obtained replace tamper proof cap with a

new one.

Page 4-6

“1532ES/1932ES” Service & Parts Manual



TROUBLESHOOTING CHART - ELECTRICAL

Problem

Probable Cause

Remedy/Solution

Platform will not raise
from base or platform

Procedure fault-lift selected
while power on

Accelerator fault-joystick
not in neutral or wire
disconnected from joystick
when power was turned on

Faulty up valve coil or
wiring

Faulty up valve

Faulty down valve

Faulty or misadjusted relief
valve

Defective diode board/
defective motor controller

2 flashes of the LED on the motor
controller indicates a procedure
fault. To clear move the joystick to
the neutral position.

6 flashes of the LED on the motor
controller indicates an accelerator
fault. To clear, move joystick to
neutral and/or repair wiring, then
recycle powet.

Replace coil and/or repair wiring

Replace up valve
Replace down valve

If relief pressure is below
specification replace relief valve
See hydraulic schematic for
proper setting

Replace board/controller as
necessary

Platform will not raise
from base only

Faulty lift switch

Faulty base/platform selec-
tor switch

Faulty wiring

Replace lift switch

Replace base/platform selector
switch

Inspect and repair wiring

“J532ES/1932ES" Service & Parts Manual

Page 4-7
January 2000



TROUBLESHOOTING CHART - ELECTRICAL (Continued)

Problem

Probable Cause

Remedy/Solution

Platform will not raise
from platform only

Faulty enable switch and/or
wiring

Note: If enable switch and/
or wiring is faulty then
drive, steering and torque
functions will not be
operational

Faulty mode selector switch

Faulty reverse/up switch

Faulty wiring or cable

Replace enable switch and/or
repair wiring

Replace mode selector switch
Replace reverse/up switch

Inspect and repair wiring and/or
cable

Platform raises slow
or erratic

Faulty joystick potentio-
meter

Faulty or misadjusted relief
valve

Faulty lift cylinder(s)
Faulty up valve
Faulty down valve

Faulty motor controller

If voltage across joystick potentio-
meter is more than 0.2VDC when
in full lift then joystick potentiometer
requires adjustment or replacement

If relief pressure is below specifica-
tion replace relief valve.

See hydraulic schematic for proper
setting

Repair or replace lift cylinder(s)
Replace up valve

Replace down valve

Replace controller

Page 4-8
January 2000

“1532ES/1932ES” Service & Parts Manual




TROUBLESHOOTING CHART - ELECTRICAL (Continued)

Problem

Probable Cause

Remedy/Solution

Platform will not lower
from base or platform

Procedure fault-down
selected at power on

Accelerator fault-joystick
not in neutral or wire dis-
connected from joystick
when power was turned on

Faulty down valve coil or
wiring
Faulty down valve

Faulty up valve

2 flashes of the LED on the motor
controller indicates a procedure
fault. To clear move the joystick to
the neutral position.

6 flashes of the LED on the motor
controller indicates an accelerator
fault. To clear, move joystick to

neutral and/or repair wiring, then
recycle power.

Replace coil and/or repair wiring

Replace down valve

Replace up valve

Platform will not lower
from base only

Faulty lift switch

Faulty base/platform selec-
tor switch

Faulty wiring

Replace lift switch

Replace base/platform selector
switch

Inspect and repair wiring

Platform will not lower
from platform only

Faulty mode selector switch
Faulty forward/down switch

Faulty wiring or cable

Replace mode selector switch
Replace forward/down switch

Inspect and repair wiring and/or
cable

Platform lowers slow
or erratic

Faulty lift cylinder(s)
Faulty down valve
Faulty up valve

Down orifice in down
hydraulic line obstructed

Repair or replace lift cylinder(s)
Replace down valve
Replace up valve

Remove orifice and clear
obstruction

“1532ES/1932ES"™ Service & Parts Manual

Page 4-9
January 2000



TROUBLESHOOTING CHART - ELECTRICAL (Continued)

Problem

Probable Cause

Remedy/Solution

Steering inoperative
in both directions

Faulty enable switch and/or
wiring

Note: If enable switch and/

or wiring is faulty then drive
and lift functions will not be
operational

Faulty steering valve

Faulty up valve

Faulty or misadjusted relief
valve

Faulty diode board/Faulty
motor controller

Replace enable switch and/or
repair wiring

Replace steering valve

Replace up valve

If relief pressure is below
specification replace relief valve.
See hydraulic schematic for proper
settings

Replace board/motor as necessary

Steering inoperative
in right

Faulty steering valve

Faulty right steering coil or
wiring

Faulty steering rocker
switch

Faulty wiring

Faulty diode board

Replace steering valve

Replace coil and/or repair wiring.

Replace joystick rocker switch

Inspect and repair wiring

Replace board

Page 4-10
January 2000

“I1532FES/1932ES” Service & Parts Manual

e



TROUBLESHOOTING CHART - ELECTRICAL (Continued)

Problem

Probable Cause

Remedy/Solution

Steering inoperative
in left

Faulty steering valve

Faulty left steering coil or
wiring

Faulty steering rocker
switch

Faulty diode board

Faulty wiring

Replace steering valve

Replace coil and/or repair wiring

Replace joystick rocker switch

Replace board

Inspect and repair wiring

No motion in for-
ward and no motion
in reverse

Procedure fault-forward/
reverse selected at power
on

Accelerator fault-joystick
not in neutral or wire dis-
connected from joystick
when power was turned on

Faulty enable switch and/or
wiring

Note: If enable switch and/
or wiring is faulty then lift
and steering functions will
not be operational

Tow valve open

Faulty brake valve coil
Faulty brake valve
Faulty up valve

Faulty mode selector
switch

Faulty diode board/motor
controller

Faulty wiring or cable

2 flashes of the LED on the motor
controller indicates a procedure fault.
To clear move the joystick to the
neutral position.

6 flashes of the LED on the motor
controller indicates an accelerator
fault. To clear, move joystick to neutral
and/or repair wiring, then recycle
power.

Replace enable switch and/or repair
wiring

Close tow valve
Replace brake valve coil
Replace brake valve
Replace up valve

Replace mode selector switch
Replace board/controller

Inspect and repair wiring and/or cable

“I532ES/1932ES” Service & Parts Manual

Page 4-11
January 2000



TROUBLESHOOTING CHART - ELECTRICAL (Continued)

Problem

Probable Cause

Remedy/Solution

No motion in
forward and no
motion in reverse
when elevated

Faulty pothole system

Misadjusted pothole limit
switch

Faulty pothole limit switch
and/or wiring

Inspect and repair pothole system

Readjust pothole limit switch

Replace pothole limit switch and/or
repair wiring

Motion is slow in
forward and motion
is slow in reverse

Partially open tow valve
Faulty brake valve

Faulty decel valve or decel
valve coil

Faulty steering valve

Close tow valve completely
Replace dump valve

Replace decel valve or decel valve
coil

Replace steering valve

No motion in

Faulty forward drive valve

Replace forward drive valve

forward only
Faulty torque valve Replace torque valve
Faulty forward/down switch | Replace forward/down switch
Faulty diode board Replace board
Faulty wiring Inspect and repair wiring
No motion in Faulty reverse drive valve Replace reverse drive valve

reverse only

Faulty reverse/up switch
Faulty diode board

Faulty wiring

Replace reverse/up switch
Replace board

Inspect and repair wiring

Motion is slow in

Faulty joystick

If voltage across joystick

forward only potentiometer potentiometer is more than 0.2VDC
when in full forward then joystick
potentiometer requires adjustment
or replacement
Page 4-12

@D

“1532ES/1932ES” Service & Parts Manual




TROUBLESHOOTING CHART - ELECTRICAL (Continued)

Problem

Probable Cause

Remedy/Solution

Motion is slow in
reverse only

Faulty joystick
potentiometer

If voltage across joystick potentio-
meter is more than 0.2VDC when in
full reverse then joystick potentio-
meter requires adjustment or
replacement

Accelerates while
driving on an incline

Faulty counterbalance
valve

Replace counterbalance valve

Movement alarm
does not operate

Faulty movement alarm or
wiring

Faulty diode board

Replace movement alarm and/or
repair wiring

Replace board

Movement warning
light does not
operate

Faulty warning light and/or
wiring

Faulty diode board

Replace warning light and/or repair
wiring

Replace board

Horn does not
operate

Faulty horn or wiring

Faulty horn switch

Replace horn and/or repair wiring

Replace horn switch

Tilt alarm does not
operate when
elevated

Note: Tilt alarm and
horn are the same
device. Test horn by
depressing the horn
switch. If the horn is
not operational refer
to “Horn does not
operate”. If the horn
is operational then
proceed.

Misadjusted slow speed
limit switch

Faulty slow speed limit
switch and/or wiring

Note: If the slow speed limit
switch is misadjusted, slow
speed can be operational
but the tilt alarm may not
activate.

Readjust slow speed limit switch

Replace slow speed limit switch
and/or repair wiring

“I532ES/1932ES” Service & Parts Manual

Page 4-13
January 2000



TROUBLESHOOTING CHART - ELECTRICAL (Continued)

Problem Probable Cause Remedy/Solution
Torque mode not Faulty torque switch and/or | Replace torque switch and/or repair
operational wiring wiring
Faulty torque valve coil Replace torque valve coil and/or
and/or wiring repair wiring
Faulty torque valve(s) Replace torque valve(s)

Page 4-14 @
January 2000 “1532ES/1932ES” Service & Parts Manual p




LED Diagnostics Definitions

LED READING

DIAGNOSIS

LED on

Controller is operational

LED off

Internal fault

2 flashes

Procedure fault:
A) DIRECTION. ENABLE BAR, STEER or LIFT selected at

power on.
B) DIRECTION, LIFT or STEER selected without ENABLE BAR.

C) ENABLE BAR NEUTRAL 5 second time out.
Recycle through NEUTRAL to clear.

3 flashes

Motor shorted internally/externally:
This includes MOSFET short circuit. This fault shuts down all

modes.
Recycle through NEUTRAL to clear after repairing shorted motor

or controller.

4 flashes

Motor open circuit:
This includes MOTOR line contactor welded. This fault shuts
down all modes.

Key switch recycle to clear. Replace motor or contactor.

5 flashes

Motor neither shorted or open circuit
This includes MOTOR contactor open circuit, MOSFET open
circuit and hardware fail-safe trip. This fault shuts down all
modes.

Key switch recycle to clear. Replace motor, contactor or controller.

6 flashes

Faulty TRACTION accelerator
This includes TRACTION accelerator greater than 15% at
power on, and wire off. If wire off occurs during active
function, motor speed will default to accelerator fault creep.

7 flashes

Battery voltage fault
This includes battery voltage below 12 volts or exceeding
45 volts.

NEUTRAL recycle to clear.

8 flashes

Thermal cutback
This includes MOSFET temperature above 176° F (80° C).

9 flashes

Battery voltage at or below 18 volt fault
This will open the LIFT UP contactor.
NEUTRAL recycle to clear.

w » . Page 4-15
15 1932ES” Servic ts M. :
32ES/1932ES” Service & Parts Manual Janary 2000



10

‘ \ - \ ’ \ ! : ; ) \ : \ :
THRID ANGLE
1932ES \ 1532ES ELECTRICAL SCHEMATIC Tt L I
cusT Rev | 0P REY CUSTONER/DRAYING REVISIONS RECORD/ECN s oATE
MooE ﬁ RELEASED
SELECT BJS/CJB/PWM | 10/16,97
SWITCH 0 ECN#25800985 W
ORIVE LIFT 5100400 TEXT WAS #PRESENT TEXT, 9000126 TEXT WAS
0 A #PRESENT TEXT, DELETE ALD TEXT, | OTY TEXT WAS 2 |BJS/CJB/PWM |05,20,98
d_Q N/C OTY TEXT, DELETE FLASHING LIGHT REAR OPTION,
DELETE J-13 TEXT ECN #25B01233
SCHEMATIC UPDATED TO MEET NEW ANSI
a Q AND CE STANDARDS ~ ECN #25802172 CGW/CGW/SLB |08/06/89
5 e Oo|o N/C HELD OPEN
REVISED HORN CIRCUIT AND REMOVED ELIROPEAN
LighT
WIRE HARNESS PART NLMBERS RIGHW | sajss | =T 0 A SPECIFIC COMPONENTS ( SEE ARTSOL) ECN #25802272 |COW/TLS/AJS |10/12/98 | —
. Og
INSTRUMENT | 93977 ’70 s 50 N0 ADDED FACTORY MUTUAL STAMP. REVISED HORN CIRCUIT
MANIFOLD: 9978 12 0 NJC/TL ~TMD |02/07/00
SAFETY: 80225
CONTROL BOX: 8346, 80100 —
CORD: 7656 B OJ'O N/0 HELD CLOSED
| ; /
BEAMS 19" : 80128 N s s o o G
BEAMS 15" : 80129 DEADNAN PaTl
1 solo ¥
3
SO 0=
ENERGENCY | >
Stap
Es2 Y“ 12 —
DUICK DISCONNECT | g \LN u 3 W \LT J c F H P A v \Lx L
UPPER TERMINAL STRIP
LSI (SLOW SPEED) 1 2 3 4 s 5 7 8 o 10 1 12 13 14 150
2 3 @ HORN
Pl R P2 PI3A Pla A PISA PIBA PITA PIBA PSR PISIOR PSR Pl-i2R P2l A P22 A P23 3
P72 N P73
P35 PlO-1
P3-2 P3-3 Lst
oie
¥ P3-22| F7S| g L P75 P3-23 —
12 P36 Plo-2
Ls2
olo—
15[ st
74 151
1ot P7-1 3
P320 | 5 Pe-1 - 7
i voron | [ PART NO._|QUY. DESCRIETION FUNCTION LOCATION
up s 4 is 15> [82 WARNING ) 62 TTGHT, 26 VLT RN WREN MACHINE IS APPRUACHING LNSAFE ANGLE| IN CONTRAL BOX
Jyy— >~ [e) ———k | A3 217 TILT SENSOR CTIVATES TILT LIGHT AND HORN TNSIDE LOWER CONTROL CABINET
SWITCH i po-1 | A5 44 PLUSHBLITTON SWITCH CTIVATES HORN N CONTROL BOX
oown 7 S2 101 14 103 AG 716 T2V-48V_HORN CTIVATED BY OPERATOR AND TILT SENSOR UNDER PLATFORM
| ‘ A7 675 ITION ALARM PACKAGE RN _OF A MOVEMENT FRONT LEFT CORNER OF MACHINE
P3-15 15¢-) Pg-2 @ A8 574 ITION LIGHT PACKAGE RN _OF A MOVEMEN INT_LEFT CORNER OF MACHINE
]L 1 Ag 909 LR METER RECORD TIME THAT IS MACHINE IS BEING USED ER_CONTROL PANEL
9 - — A1l 099 TTERY INDICATOR SHOW_BATTERY STATUS LOWER CONTROL PANEL
PLATFORM B1-B4 XXXX VOLT DEEP CYCLE BATTERY PONER FOR THE MOTOR AND CONTROL CIRCUIT NSIDE BATTERY COMPARTMENT
BO{ 8841 1 WITCH BATTERY OISCONNECT DISCONNECT ALL ELECTRICAL POWER LONER CONTROL CABINET
OFF - = 15(=> Pa-1 =]} 7235 1 CIRCUIT BREAKER - 15 AMP MANUAL CONTROL CIRCUIT PROTECTION LONER CONTROL PANEL 0
BASE < st P42 MCL 5967 1 24 VOLT CONTACTOR ALLOW MOTOR TO TURN ON INSIDE LOWER CONTROL CABINET
12 A3) LEVEL 01-D15 BE01 T CIRCUIT BOARD FOR LNITS W/ SEVCON |DIRECT SIGNALS TO THE PROPER LOCATION INSIDE LOWER CONTROL CABINET
103 1o =] Sevste =
17 8368 DIODE W/ RING TERMINALS UPRESTON DIODE ACROSS CONTACTOR COIL
22 ° 8 6070 INS406 DIODE W/ SPADE TERMINALS UPRESTON DIODE IN INSTRUMENT HARNESS
EMERGENCY Esi Py 17 1 7800 SWITCH, EMERGENCY STOP HUTDOWN ALL MOVING FUNCTIONS LOWER CONTROL PANEL
sTOP o7 103 HOLR 2 7800 SWITCH, EMERGENCY STOP HUTDOWN ALL PLATFORM MOVING FUNCTIONS UPPER CONTROL BOX
s METER 8344 FUSE, 201 IN LINE FUSE INSIDE LOWER CONTROL CABINET
15 15 LST 8332 SWITCH, LIMIT: DOUBLE POLE ENABLES DRIVE AND HIGH SPEED RIGHT REAR CORNER OF MACHINE
- — — — 7 Lsz 8776 SWITCH, LIMIT: SINGLE POLE ENABLE DRIVE IF POTHOLE SYSTEM IS DEPLOYED CENTER FRONT OF MACHINE
1048 I | ML 8544 MOTOR. 24 VOLT. 2 HP TURN THE HYDRALIC PUNP MOTOR CABINET
@ BATTERY P 6539 CONTROLLER, OC 250 AP CHANGES THE MOTOR SPEED INSIOE LOWER CONTROL CABINET
15> | | POTIL 13527 POTENTIOMETER, 20K OHMS SENSES THE OPERATOR INPUT UPPER CONTROL BOX
Sl 8650 SWITCH, LEVER ALLOWS BASE OR PLATFORM CONTROLS TO BE USED [LOWER CONTROL PANEL
| | B80B2 RMALLY OPEN CONTACT BLOCK ALLOWS BASE OR PLATFORM CONTROLS TO BE USED [LOWER CONTROL PANEL
9550 ER_SWITCH MOUNTING BASE ALLOWS BASE OR PLATFORM CONTROLS TO BE USED [LOWER CONTROL PANEL
CIRCUIT (g 5684 I TOGGLE 2 POLE 3 POS ALLOWS LIFT/LOWER FUNCTIONS AT BASE CONTROLS [LOWER CONTROL PANEL
BREAKER 8753 PUSH-BUTTON ENABLES OTHER FUNCTION T0 BE USED AT PLATFORM|UPPER CONTROL BOX, HANDLE c
4 8448 , LIMIT V3 RIGHT TURN SWITCH CONTROL. . _HANDLE
PIBYy Palay Pamiby Pl pa-13 Pa-a 8448 , LIMIT V3 LEFT _TLRN SHITCH TROL BOX, RANDLE
- - - = - |= — 8638 , TOGGLE 4 POLE 2 POS ALLOW EITHER LIFT OR DRIVE FUNCTIONS (TROL
) 1 6505 L LMIT V7 REVERSE DR LIFT SHITCH TROL
8 BE96. CH, LIMIT V7 FORWARD OR OOWN SWITCH CONTROL
- = ‘ 9 563 CH, TOGGLE | POLE 2 POS TORGUE SWITCH CONTROL
o L 83 COIL, 24 vOL ADI CTIVATES LIFT VALVE MANIFL
L. 83 COIL, 24 voU AD! CTIVATES RIGHT TURN VALVE MANIFL
I oL & REVERSE FORWARD L 83 COIL, 24 vOL AD CTIVATES LEFT TURN VALVE MANIFL
@ ‘ L2 83 Cl 4 L VATES BRAKE VALVE MANIFL
0L « | Lt 83 COIL, 24 VoL P VALVE MANIFI
PN A Lt 83 COIL, 24 voo TES REVERSE MANLF!
L7 EE] COIL, 24 L C TES FORWARD MANIFL
EET oy TORE pEcEL I J— et et Soie.s [ 89 COIL. 24 oL CTIVATES TORUE VALVES OROLE MANIFOLD
M: M MANIFOLI oLl T EE] COIL, 24 L P C TES DOWN VALVE LIFT MANIFOLD
iNIFEJj* _ = — J L ﬁIFgﬂ J L — j EVLLND% OL12 83 COIL., 24 vO PADE C TES DOWN VALVE LIFT CYLINDER
NOTES: (UNLESS OTHERWISE SPECIFIED)
ARTB8! R3 B
L. SWITCH S1 “BASENPLATFORM SWITCH’ MAKES CM14B602 ARTEBI B3
CONTACT FROM THE CENTER TO THE LEFT POSTION 101299 Chids02
WHEN PLACED IN BASE. 1os12799
2. SWITCH S2 "UPNDOWN SWITCH” MAKES CONTACT
FROM THE CENTER TO THE LEFT WHEN THE
SWITCH IS HELD IN THE DOWN POSITION AND
AUTOMATICALLY RETURNS TO THE CENTER POSTION
WHEN RELEASED. 1 AR N/A
3. SWITCH LS1 BREAKS THE N/C SET OF CONTACTS
MG WAKES THE AU SET OF CONTACTS WhEN THLERANCE CADKEY en | arv PART MR PARTMATERIAL-CESCRIFTION
THE PLATFORM REACHES APPROXIMATELY 7 FEET. I A L A—— WAYVILLE ENGINEERING CO. INC.
4. SWITCH LS2 MAKES THE N/C SET OF CINTACTS S PLILE T T g o pretr e 222 *RT FLECTRICAL SCHEMATIC|— =0~
WHEN THE POTHOLE BARS ARE DOWN AND LOCKED . — ‘mm
IN PLACE. 2 PLACE (.xx) |+ .00 ART681 |1932ES/1532ES —
5. LNIT SHOWN IN STOWED POSITION WITH POTHOLE RADILS OIM. +.030 S —
BAR IN UP POSITION. PUNCHED HOLE + 005 PART NUMBER ETAL 0 FLTIRN 0T 2= |a
+1° P.0. 80X 60 020-887-2516) _ (800-367-4575)
PROPRIETARY DOCUMENT : THE INFORMATION XX XX CU IN TITLE BEAVER DAM, WISCONSIN 53916-0990 (FAX: 520-887-2460)
ORI IE BT e
PR S T A CM14602
RN MevviLL e ENGINEERTNG CoMPANY puv suerice apea XX XX SO FT | soue ! 000 sweer 1 oF L DRAVING NuMBER
7 8 q 10




10

1 2 3 4 5 b 8 ‘ g
) ; THRID ANGLE
1932ES \ 1532ES ELECTRICAL SCHEMATIC L T o
CUSTOMER/DRAVING REVISIONS RECORDVELNY agiccit
M
FOR ELROPEAN MACHINES RN RELEASED e [por
1 ECN#25802227
DRIVE  LIFT
REVISED SCHEMATIC TO REFLECT REDESIGNED
NAC 0 A 1932 AND PREN280 STANDARD  ECN #25802272 CGW/TLS/AJS | 10712799
R e o|o N/C HELD OPEN
RIGHT | 4 LIGHT
WIRE HARNESS PART NUMBERS: eVt | For oo
INSTRUMENT: 89977 ’70 7] s8
MANIFOLD: 9978 z 3 12 oo N/0O
SAFETY: 9979
CONTROL BOX: 8346, 80100 J—
CORD: 7656 s (A‘O
BEAMS 197 90128 Ly s o or N0 HELD CLOSED
BEAMS 15" : 890129 DEADMAN N PoTL
L. £ o
&0 0
EMERGENCY | >
i
£s2
Yrooye
LPPER TERMINAL STRIP
LS3 (SLOK SPEED) 2 4 s 5 8 a 10 1 12 13 14 15¢-)
2 3 @ o
PI-LA P2 A PI3R Pla R PISA PIBA PI7A P8R PI-a R PI-IOR PSR Pl-12R P21 R P22 A P23
P72 N P73
st DESCENT
P35 PlO-1 CELAY
R
P32 X P33 =2 = P3-24 P10-3 LO
sB
ole
P3-22| P7s| g 2 | Pe P3-23 s .
bk i B
. ! molo—
| o6 | “abaRs’ | 151
| |
| Yos] | 151 it
Rl =
7
T P3-20 | oo g1 L
) — ITEK PART No._ | qry. DESGRIPTION FUNCTION LOCATION
13 s 4 is 5oy 82 WARNING x G162 TIG4T, 28 VoLT RN WHEN WACHINE 1S APPROACHING LNSAFE ANGLE|IN
e oo > o ¢k | A Q0217 TILT SENSOR CTIVATES TILT LIGHT AND HERN INSIDE LOWER CONTROL CABINET
SWITCH _— po-i | A 6044 PUSHBLITTON SWITCH CTIVATES HORN TN CONTROL_BOX
oown ~ $2 101 14 103 Al 571l T2V-48V_HORN CTIVATED BY OPERATOR AND TILT SENSOR UNDER PLATFORM
| A 30675 TION ALARM PACKAGE RN OF A WOVEMENT i DRNER OF WACHINE
P35 | 5., Po2 @ A 30674 TION LIGHT PACKAGE RN OF_A WOVEMENT CRNER OF MACHINE
1 A 7800 H RECORD TIME THAT IS WACHINE IS BEING USED ANEL
g - = = = AIT 7009 TTERY_INDICATOR SHOW BATTERY STATLS ANEL
L ATEORM B84 | X0x VOLT DEEP CYCLE BATTERY POYER FOR THE MOTOR AND CONTROL CIRCUIT Y COMPARTHENT
801 8641 T [ SHLTCH BATTERY DISCONNELT DISCONNECT ALL ELECTRICAL PONER ABINET
FF - - 1ss Pt cat 7235 1 |CIRCUIT BREAKER - {5 AMP MANUAL | CONTROL CIRCULT PROTECTION LOWER CONTROL PANEL
oase 7SI e MCT 5367 T {24 VOLT CONTACTIR ALLOW MOTOR T0 TURN TN INSIDE LOWER CONTROL CABINET
12 @ LEVEL Di-015 | 8601 T [CIRCUIT BOARD FOR UNITS ¥/ SEVCON|DIRECT SIGNALS TO THE PROPER LOCATION TNSIDE LOWER CONTROL CABINET
103 P43 SENSER =
7 8360 DIO0E W/ RING TERMINALS LPRESION DIODE ACRISS CONTACTOR COIL
° 8 6070 TNS406 DIODE 4/ SPADE TERMINALS T00E TN INSTRLMENT HARNESS
EMERGENCY 17 T 7800 SHITCH, EMERGENCY STOP L WOVING FUNCTIONS LOWER CONTROL PANEL
STOP Est 103 HOUR 2 7800 SWITCH, EMERGENCY STOP L PLATFORM MOVING FUNCTIONS UPPER _CONTROL BOX
- NETER 8344 FUSE, 200 E INSIDE LOWER CONTROL CABINET
150 ) 8032 SHITCH, LINIT. DOUBLE POLE VE_AND DELAYED DESCENT RIGHT REAR CIRNER OF MACHINE
e Ls2 6776 SWITCH, LINIT. SINGLE POLE E IF POTHOLE SYSTEM IS DEPLOVED | CENTER FRONT OF MACHINE
s | - Ls3 6776 SHITCH. LINIT. SINGLE POLE H_SPEED WOTOR RIGHT REAR CIRNER OF MACHINE
T | 544 MOTOR, 24 VOLT. 2 HP DRALIC PUMP MOTOR _CABINET
@ BATIERY M 8539 CONTROLLER, DC 250 AWP MOTOR_SPEED INSIDE LOWER CONTROL CABINET
15 | | T 13527 POTENTIOVE TER, 20K DHIS. SENSES THE DPERATOR INPLT LPPER_CONTROL BIX
9549 SHITCH, KEY ALLOWS BASE O PLATFORH CONTROLS 70 BE USED
L 1 6082 NORWALLY OPEN CONTACT BLOCK ALLONS BASE 0 PLATFORM CONTROLS TO BE USED
- - - = 9550 KE MOUNTING BASE ALLOWS BASE OR PLATFORM CONTROLS 10 BE USED |LOWER
crROUIT 3t 5604 SHITCH, TOGGLE 2 POLE 3 POS ALLONS LIFT/LORER FUNCTIONS AT BASE CONTROLS
BREAKER 8753 SWITCH, PUSH-BUTTON ENABLES OTHER FUNCTION 10 BE USED AT PLATFORM
6448 SWITCH, LINIT v RIGHT TLRN SWETCH
Pray Pa-lay Parloy Pt Fa-ia Pa-a 6448 SWITCH, LINIT v LEFT TURN SHITCH . HANDLE
- - - = = — _ — — 8639 SHITCH, TOGGLE 4 POLE 2 POS ALLOW ELTHER LIFT OR DRIVE FUNCTIONS
80! -1 r ar T r T 8605 SHITCH, LINIT V7 REVERSE OR LIFT SWITCH
o 8655 SHITCH, LINIT V7 FORWARD 0% DONN SWITCH
- ! | I N | 5630 SYITCH, TOGGLE | POLE 2 POS TORGUE SHITCH
- m = = SOLT 6914 COIL. 24 VOLT 2 SPACE ACTIVATES LIFT VALVE Iy
I P | I ! | SOL2 6914 COIL, 24 VOLT 2 SPACE ACTIVATES RIGHT TURN VALVE
CHI o ¢ REVERSE FORWARD oL o) (T @ 03 8014 COIL, 24 VOLT 2 SPADE ACTIVATES LEFT TURN VALVE
o | | | 41 | S0 6314 G YR ADE CTIVATES BRAKE VALVE
o) « | | I I | SOLS 8914 COIL, 24 VL ADE i VE
pNG A I 6914 CoIC, 24 ADE C REVERSE
SOL7 B914 COIL, 24 ADE C ES FORWARD
Pa-14 Ty e R I — I et I et I Soe.s [ 894 COIL. o4 ADE CTIVATES TORULE VALVES TRUE MANTFOLD
MANTFOLD o | MANTFOLD | | MANIFOLD | CYLINGER ST Teene Coie. o1 i ADE CTIVATES DOWN VALVE LIFT FNIFOLD
TRI o572 T PROVIDES 5 SECOND DELAY WHEN LOFERING TNSIDE LOWER CONTROL CRBINET
NOTES: (UNLESS OTHERWISE SPECIFIED) RELAY. 24 VOLT TIVE DELAY ¥
ARTS01 RI
L. SWITCH SI “BASENPLATFORM SWITCH® MAKES CcM20882 ARTS01 RI
CONTACT FROM THE CENTER TO THE LEFT POSTION 101299 ChzoBs2
WHEN PLACED IN BASE. 10712799
2. SWITCH S2 “UPN\DOWN SWITCH” MAKES CONTACT
FROM THE CENTER TO THE LEFT WHEN THE
SWITCH IS HELD IN THE DOWN POSITION AND
AUTOMATICALLY RETURNS TO THE CENTER POSTION
WHEN RELEASED. ‘ 1 A/Q‘ N/A
3. SWITCH LS1 BREAKS THE N/C SET OF CONTACTS
AxD VAKES THE N/O SET EF CONTACTS WEEN TILERANCE CADKEY ‘ 7N ary, ‘ PART NMBER ‘ PART/MATERTAL-DESCRIPTION
THE PLATFORM REACHES APPROXIMATELY 7 FEET. p(é/ém%uypg%@gug[IXD%E[E]NFGI%;ozz usioee nieER MAYVILLE ENGINEERING CO. INC.
4. SWITCH LS2 MAKES THE N/C SET OF CONTACTS At O Tk o et e 207 ART ELECTRICAL SCHEMATIC|—
WHEN THE POTHOLE BARS ARE DOWN AND LOCKED ! ‘mc»
IN PLACE. 2 PLACE (.xX) | +.030 ART9O1 ||932ES/1532ES —
5. SWITCH LS3 BREAKS THE N/C SET RADILS OIM. +.030 EURDPEAN
OF CONTACTS WHEN THE PLATFORM REACHES PUNCHED HOLE + .005 PART NUMBER AERTAL Wﬂﬂ: PLATFORY DIVISION =
APPROXIMATELY 5 FEET ANGLE ° }27/0 s (5 | 920-687-2518) (800-367-4575)
6. UNIT SHOWN IN STOWED POSITION WITH POTHOLE [PROPRIETARY DOCUMENT: THE INFLRVATION XX XX CU IN e BEAVER DA, WISCONSIN 53916-0990 (FAX: 920-887-2460)
BAR IN UP POSITION CONTAINED DN THIS DOCUMENT IS THE voume
CONF IDENTIAL PROPERTY OF MAYVILLE
T e CM20882
N ML ENGINERING ol | PNy serAce apes XX XX SO FT | swe 1000 weer 1| DRANING NMBER
| 2 3 4 5 6 7 8 ‘ g ‘ 1o




NOTES

STEERING

BODY NAME: 1 e REF. e =@
CUST REV | DR REV CUSTOMER/DRANING REVISIONS RECORD/ECN# D’ﬁ;;’;%g% DATE

@] @ RELEASED ECN# 25802415 NJC/NJC/TMO |02/07/00
BRAKES

|
| - o - . -
| ‘ MA-1
|
BRAKE RELEASE ! | |
HAND PLIMP ‘ I —_ OORT 1
- - - - - ‘ I B - Y 8 @
E =
o - o @ RIGH L 4R
’L‘
r @ PORT "B
} 1500 PS1
0 | ] PIRT “B*
p
D ’_:‘j E 10 @
S o fg% o =X =y T
= ‘ Ewomlmya HRE
[ @B qp | ‘ ? \ i 1900 PSI 1532€S
T ;! 2 12
| O {igﬂﬂ | © iiiaﬂmﬁl
|
‘ o 1 o | | 2
| |
o
LIFT iy
1| AR N/A
TOLERANCE CADKEY ITem ary. PART NUMBER PART/MA TERTAL -DESCRIPTION

(UNLESS OTHERWISE SPECIFIED)

(UNLESS OTHERWISE SPECIFIED)
REF._WORK INSTRUCION ENG-56-022

CUSTOMER NUMBER 258/ ARTWORK

AND PROJECT NAME

ARTO15

PART NUMBER

3t PLACE (. XXX) + 015
2 PLACE (. XX) +.030
RADILS DIM. +.030
PLNCHED HOLE +.005
ANGLE t [°

PROPRIETARY DOCUMENT : THE fNFEIRMATIEIN
CONTAINED ON THIS DOCUMENT IS THE

VOLUME

XX XX CU IN

SCHEMATIC HYD.
1832ES

TITLE

MAYVILLE ENGINEERING (0. INC.

AERTAL WORK PLATFORM DIVISION —
210 CORPIRATE OR. 7
P.0. B0Y 990 (PHONE: 920-867-2518) (800-367-4575)

HEA L/EE DAM, WISCONSIN 53916-0990 (FAX: 920-887-2480)

CONFIDENTIAL PROPERTY OF MAYVILLE
ENGINEERING COMPANY. DO NOT DISCLOSE,
COPY, OR REPRODUCE WITHOUT AUTHORIZATION

FROM MAYVILLE ENGINEERING COMPANY.

PAINT SURFACE AREA

XX . XX SO FT

soue A ser | F

BMZ21396

DRAWING NUMBER




CALLOUT PART NIO. DESCRIPTION SETTING
MA—-1 99499 MANTFOLD ASSEMBLY NAA
B 9990 VALVE, CHECK NAA
N 8538 FLOW DIVIDER/COMBINER N/A
L 80378 VALVE, NEEDLE N/A
C 8665 VALVE, MANUAL NAA
A 989gp RELTEF VALVE, POPPET 2750 PST.
R 9993 RELIEF VALVE 1832ES 2400 PSI/I532ES 1800 PSIT
G 9984 RELIEF VALVE, POPPET 850 PST.
B 9982 VALVE, SPOOL, 4-WAY 2 POS NAA
P 8343 VALVE, POP, Z2-WAY, N.C. NAA
K 98985 VALVE, SPOOL, 2-WAY, N.[O. NAA
K 9998 ORIFICE, PLUG @ 040 NAA
J 99895 VALVE, SPOOL, 4-WAY 3 POS NAA
F 9986 VALVE, SPOOL, 4-WAY 3 POS NA
B 8373 VALVE, SPOOL, 4-WAY 2 POS NA
M 6976 VALVE, SPOOL, 3-WAY NAA
H 6375 VALVE, SPOOL, 2-WAY, N.[O. NAA
1 8668 VALVE, COUNTERBALANCE 1500 PST
F. K 9988 COIL, 24voc NA
B,H M, P, 0 9996 CorL, 24voc NAA
J 9897 core, 24voC NAA
NA 00382 PLUG, #4 SAE ZL NAA
NAA 00383 PLUG, #B6 SAE /7L NAA
N/ A 0.5 PLUG, EXPANDER 7/rmn N/A
N/ A 90309 TAG, MANIFOLD NAA
1,8,9, 11,12 8081 FITTING, #B8-#6 Q0° N A
2,10 7389 FITTING, #8-#06 NAA
2,10 90298 | FITTING, #B6-#6 90 SHORT N/A
4 90328 |FITTING, #6-#4 907 NA
6 7001 FITTING, #b6-#6 90° NA
7 9157 FITTING, #6-#6 90° LONG N A
= 8085 FITTING, TEE #0 NAA
3 89980 FITTING, #6-174 NPT 80° NAA
3 80301 UNTON, 14 NPT 3" LONG NAA
3 7971 FITTING, HOUICK DISCONNECT NAA
5 90327 FITTING, #B-#B6 90° TARP 1.8 NPT NAA
5 2974 ORIFICE, PLUG @.040 NAA
MA—-2 90-34 PLUMP ASSY MNFLD BRAKE RLSE NA
PV 1 903.6 VALVE, HYD HAND PLMP NA
N/ A 90325 MANIFOLD, BRAKE RELEASE NAA
N/ A 7438 FITTING, #b6-#6 STRGHT NAA
N/ A 90329 FITTING, #B6-#4 80° NAA
MA—-3 13551 MANTFOLO, LIET CYLINDER NAA
SV 85495 VALVE, 2-WAY N.C. W/MAN LOCK NA
N/ A B914 core, 24vocC NAA
N/ A 7438 FITTING, #b6-#6 STRGHT NAA
URF3 80297 ORIFICE, UNI-DIRECTION & . 052 NAA
TP=1 N/ A MATIN PRESSURE TEST POINT #1 NAA
WB1,WB2 9544 BRAKE, WHEEL NA
WM1, WMZ2 90~-31 MOTOR, WHEEL NA
Pl 8540 PUMP, 3 GPM. NO LOAD NAA
CyLl 25085 CYLINDER, STEERING NAA
CvyL2 25237  CYLINDER, LIFT NAA







SECTION 1:
CONTROL BOXES

“1532ES/1932ES” Service & Parts Manual February 2000



2000

February

“1532ES /1932ES” Service & Parts Manual

ART 925 RO

BM21606
12/13/99

Page 1-2




ITEM | PARTNO. | QTY| DESCRIPTION
25525 CONTROL BOX ASSEMBLY
8638 1 | SWITCH, TOGGLE, 2 POSITION, 4 POLE
7800 1 | EMERGENCY STOP SWITCH ASSEMBLY
9345 1 | BLOCK-CONTACT N.C.
3 | 8826 1 | THUMBSCREW, 5/16” - 18, FLOWER
4 | HDW8294 | 1 | WASHER, FLAT
5 | 13864 1 | LOCK, CONTROL BOX BRACKET
6 | 6350 5 | TAPE, FOAM
7 | HDW5724 | 1 | SCREW, 5/16”- 18, 3/4" LG
8 | 13865 1 | BRACKET, CONTROL BOX HOLDER
9 | 13867 1 | WRAPPER, CONTROL BOX
10 | HDW7120 | 1 | NUT,5/16”- 18
11 | 8066 1 | TAG (INSPECTION)
12| 90100 1 | WIRE HARNESS, W/CONNECTOR-CONTROL BOX
13 | 5630 1 | SWITCH, TOGGLE, TORQUE
14 | 9179 1 | SOCKET, LIGHT
9184 1 | LENS, YELLOW
9182 1 | LIGHT, BAYONET, 28 VOLT
15 | 8044 1 | SWITCH, (MANUAL HORN)
7656 1 | CABLE, UPPER CONTROL (NOT SHOWN)

February 2000

“1532ES/1932ES” Service & Parts Manual

Page 1-3



ART 925 RO
BM21606
12/13/99

Page 1-4 “I532ES /1932ES™ Service & Parts Manual February 2000



ITEM | PART NO. | QTY| DESCRIPTION
13868 CONTROL BOX COVER ASSEMBLY
1 13647 1 CONTROL ARM ASSEMBLY
2 3772 1 COVER
3 8066 1 TAG, INSPECTION
4 7875 1 GASKET
5 7882 1 O-RING, 7/8”ID X 1 1/8”OD
6 HDW3768 1 WASHER, FLAT
7 100/8348 1 PIN, HOLD DOWN
8 HDW7887 1 SCREW, #6 - 32, 1/2” LG
9 13502 1 BRACKET, CENTERING
10 3763 1 SPACER, STEP
11 13402 1 GEAR, LARGE
12 HDW8531 2 WASHER, FLAT
13 HDW7881 1 WASHER, BEVEL
14 3782 1 CAM, DIRECTIONAL
15 13403 1 PLATE, BOTTOM
16 6917 1 CLAMP, CABLE 1/4”
17 7818 1 BEARING, BRONZE, FLANGED
18 HDW3771 1 WASHER, FLAT
19 5736 1 RING, RETAINING, 1/2”
20 HDW8399 4 SCREW, #4 - 40, 5/8” LG
21 8383 1 POTENTIOMETER
22 HDW8567 2 WASHER, FLAT
23 8389 1 GEAR, SPUR
24 HDW7888 | 12 | SCREW, #10-32,1/2" LG
25 3764 2 PLATE, SPACER
26 8696 2 SWITCH, LIMIT, MICRO V7
27 3765 2 PLATE, STRAP
28 3766 1 PLATE, TOP
29 7819 1 BEARING, BRONZE, FLANGED
30 8435 1 SPRING, JOYSTICK, CENTERING
13527 1 POTENTIOMETER ASSEMBLY
8383 1 POTENTIOMETER
8389 1 SPUR GEAR
HDW8567 | 2 WASHER, FLAT

February 2000

“I532ES/1932ES” Service & Parts Manual

Page 1-5



LIFT/DRIVE

32—12 5 I8 1

—3A

EMERGENCY
STOP

16
g—

HORN TILT

— 9
- 12

15—

i
B o]

TORQUE

13—|—

2___m

Page 1-6

“I532ES /1932ES" Service & Parts Manual

February 2000



ITEM | PART NO. | QTY | DESCRIPTION

February 2000 “1532ES/1932ES” Service & Parts Manual Page 1-7




CER5LS 33
LR
LIRS
LRRRES
B
0"..

"'

ART 188 R3
BM5040
1/4/99

Page 1-8 “1532ES /1932ES” Service & Parts Manual February 20i::



ITEM | PART NO. | QTY| DESCRIPTION
13647 - | CONTROL ARM ASSEMBLY, JOYSTICK
1 | 8750 1 | PIN
2 | 8453 1 | SWITCH ACTUATOR (SERVICE ONLY)
3 | HDW8455 | 4 | SCREW, 6-1/2” LG (SERVICE ONLY)
4 | 8752 1 | GRIP-TOP HALF (SERVICE ONLY)
5 | 8751 1 | GRIP - BOTTOM HALF (SERVICE ONLY)
6 | 13638 1 | CONTROL ARM WITHOUT WIRE
7 | 8748 1 | TRIGGER (SERVICE ONLY)
8 | 8456 1 | ROCKER BOOT (SERVICE ONLY)
8089 1FT.| WIRE, BULK 18 GAUGE, 300 VOLT
7777 2 | TERMINAL, PUSH ON, 3/16”
8630 1 | HANDLE, GRIP
8761 - | SWITCH ASSEMBLY (NOT SHOWN)
11 8447 1 SWITCH SEPARATOR (SERVICE ONLY)
12 8753 1 MOTION SWITCH, ON-OFF (SERVICE ONLY)
13 8448 2 SWITCH (SERVICE ONLY)

 February 2000

“1532ES/1932ES"” Service & Parts Manual

Page 1-9



1,2 4 6
3 5 7
©
‘ 5 (=] B ¢
J‘ 2 d =] gk ©
© ©
¢
5 O
101 o o-—14
4 —lo_d-15
103 2+ =19
103 —
— = +103
ART 925 RO
BM21606
12/13/99

Page 1-10 “1532ES /1932ES” Service & Parts Manual February 2000



ITEM | PARTNO. | QTY | DESCRIPTION
1 1313 1 | SWITCH GUARD
2 | 5694 1 | SWITCH, TOGGLE
3 |9690 1 | TUMBLER, LEVER SWITCH
9549 1 | TUMBLER, KEY SWITCH (EUROPE)
8082 1 | BLOCK, CONTACT, N.O. (EUROPE)
90159 1 | KEY FOR SWITCH 9549 - SERVICE ONLY
4 | 7800 1 | SWITCH, EMERGENCY STOP
9345 1 BLOCK, CONTACT, N.C. (ABB)
5 | 7235 1 | CIRCUIT BREAKER, 15 AMP
6 | 7099 1 | BATTERY GAUGE, 24 VOLT (OPTIONAL)
7115 1 | PLUG, PRY OUT (IF BATTERY GAUGE IS NOT PRESENT)
7 | 7909 1 | METER, HOUR

February 2000

“I1532ES/1932ES8” Service & Parts Manual

Page 1-11




R



SECTION 2:

PLATFORM
AND RAILS

“I532ES/1932ES” Service & Parts Manual February 2000



January 2000

“1932ES/1532ES™ Service & Parts Manual

Art 684 R1
BM14610
9/24/99

Page 2-2




ITEM | PART NO. |QTY | DESCRIPTION
1| 25400 2 | RAIL, MAIN PLATFORM
2 | 13777 PLATFORM FIXED END BLOCK
3 | HDW8304 |16 | NUT, 5/16” - 18
4 | HDW8294 | 8 | WASHER, FLAT
5 | HDW5217 |24 | WASHER, FLAT
6 | HDW8486 |16 | SCREW,5/16”-18,17/8"LG
7 | 25502 1 | PLATFORM, MAIN
8 | HDW6455 | 2 | SCREW, 1/4”-20, 1/2"LG
9 | HDW5724 |16 | SCREW,5/16”- 18, 3/4”LG
10 | 13778 2 | BLOCK, SLIDE, PLATFORM
11 | 13637 BRACKET, ROLLER COVER

January 2000

“1932ES/1532ES" Service & Parts Manual

Page 2-3




Art 683 R1
BM14604
9/24/99

2000

January

“1932ES/1532ES" Service & Parts Manual

Page 2-4



ITEM | PART NO. |QTY | DESCRIPTION

1 25057 2 RAIL, MAIN EXTENSION PLATFORM
2 HDW6461 4 NUT, 1/4” - 20
3 HDW8294 4 WASHER, FLAT
4 8909 1 ENCLOSURE, MANUAL
5 25061 1 RAIL, FRONT, EXTENSION PLATFORM
6 HDW6455 4 SCREW, 1/4”- 20, 1/2" LG
7 HDW7471 8 SCREW, 5/16"- 18, 3’ LG
8 25499 1 PLATFORM EXTENSION WELDMENT
9 HDW8486 8 SCREW, 5/16”- 18,1 7/8” LG
10 HDW8304 | 16 NUT, 5/16” - 18

January 2000 “J932ES/1532ES™ Service & Parts Manual P age 2-5




= N ——— .ﬁl( N ey S =)
O/ € €€ /3 )
/ |
2
3

Art 685 RO
BM14613
10/3/97

Page 2-6 “1932ES/1532ES " Service & Parts Manual January 2000



ITEM | PART NO. |QTY | DESCRIPTION

1 | 7048 1 | COVER, RAIL PAD

2 | 7805 3FT.| PAD, RAIL

3 | 25051 1 | GATE, SHEET LOAD

4 | HDW7593 | 1 | PIN,LOCK

5 |HDW7119 | 4 | SCREW, 3/8"- 16,2 1/4"LG

6 | HDW8304 | 4 | NUT,3/8"-16
25232 CHAIN CLOSURE - STANDARD
1366 GUARD CHAIN

2 | 5239 2 | LINK, CONNECTING, S-HOOK

3 | 8781 1 | CHAIN LINK SNAP

January 2000

“]932ES/1532ES” Service & Parts Manual

Page 2-7



Art 686 RO
BM14615
10/3/97

i
i
!

|

i

/]

y
|
i
/

e
Ny

S

I
@
WV

/
\,

Page 2-8

]G ES/IS32ES” Service & Parts Manual

January 2000

o



ITEM | PART NO. |QTY | DESCRIPTION
1 | 25297 1 | PLATFORM LOCK PIN ASSEMBLY
8814 2 | SLEEVES, OVAL ALUMINUM
13814 1 | HANDLE - ROLLOUT PLATFORM
7184 35/8ft| WIRE CABLE, COATED & ROLLED (3 3/8 ft - EUROPE)
13737 1 | PIN, EXTENSION LOCK
2 | HDW8486 | 1 | SCREW,5/16"-18,17/8"LG
3 | HDW8304 | 1 | NUT,5/16"- 18
4 | HDW8513 | 1 | SPRING PIN, 1/8" DIA, 3/4"LG
5 | HDW7031 | 1 | WASHER, 1/2” ID, 7/8” OD
6 | 7408 1 | SPRING, DECK LOCK

January 2000

“J932ES/1532ES” Service & Parts Manual

Page 2-9




Art 687 RO
BM14616
10/3/97

Pace 10 “1932ES/1532ES" Service & Parts Manual January 2000
ge o



ITEM | PART NO. |QTY | DESCRIPTION
1 | 5918 1| RING, RETAINING, HEAVY DUTY 1”
> | HDW8370 | 1 | WASHER
3 | 13230 1 | ROLLER
4 | 13267 1 | ROLLER PLATE WELDMENT

January 2000

“J1932ES/1532ES” Service & Parts Manual

Page 2-11




END VIEW OF CONTROL HARNI

Art 682 RO
BM14603
11/4/97

Page 2-12 “1932ES/1532ES” Service & Parts Manual January 2000



ITEM | PART NO. |QTY | DESCRIPTION
1 | HDW5363 | 2 | SCREW, 6-32, 1" LG
> | HDW6455 | 4 | SCREW, 1/4”-20, 1/2"LG
3 | 5882 1 | CABLE CLAMP
4 | HDW5364 | 2 | NUT, 6-32
5 | 5991 1 | TERMINAL BLOCK
6 | 7817 1 | STRIP, BACKING, 15 POSITION
7 | 7656 1 | WIRE HARNESS, UPPER CONTROL BOX
8 | 25526 1 | TERMINAL STRIP COVER
9 | 6964 1 | CABLE CLAMP - 1’
8066 1 | TAG, INSPECTION LINE

January 2000

“1932ES/1532ES" Service & Parts Manual

Page 2-13



“1932ES/1532ES” Service & Parts Manual January 2000

Page 2-14



ITEM | PART NO. |QTY | DESCRIPTION
TILT HORN
1 | 9716 1 | HORN, 12-48 VOLT ELECTRONIC
HDW5723 | 2 | SCREW, 1/4”- 20, 3/4” LG
HDW5276 | 2 | NUT, 1/4”-20
HDW5217 | 2 | WASHER, FLAT

January 2000

“1932ES/1532ES” Service & Parts Manual

Page 2-15






SECTION 3:
SCISSORS

“1532ES/1932ES” Service & Parts Manual February 2000



DENOTES LOCATION OF
HDW3802. TOTAL QTY. 12

BEAM ASSEMBLY - 1532ES

Page 3-2 “1532ES/ 1932ES” Service & Parts Manual February 2000




ITEM | PART NO. | QTY| DESCRIPTION
1 | 25406 1 | BEAM, WITH PINS
2 | 25411 1 | BEAM, WITH PINS
3 | 25558 1 | BEAM, WITH PINS
7160 2 | BEARING, 28DU32
4 | 25413 1 | BEAM, WITH BEARINGS
7160 4 | BEARING, 28DU32
5 | 25409 1 | BEAM, WITH BEARINGS
7160 6 | BEARING, 28DU32
6 | 25405 1 | BEAM, WITH BEARINGS
7160 4 | BEARING,28DU32
7 | 25121 1 | CYLINDER MOUNT
7160 4 | BEARING,28DU32
8 | 25119 1 | CYLINDER MOUNT
7160 4 | BEARING, 28DU32
9 | 25095 1 | SUPPORT, BEAM, 1 X 3
10 | 25237 1 | LIFT CYLINDER
11 | 25454 1 | MAINTENANCE LOCK
8907 1 | BEARING, MSI 2832-24
12 | 25219 2 | RETAINING PLATE CYL PIN
13 | 25142 2 | PIN, CYLINDER MOUNT
14 | 25429 4 | SPACER BLOCK
15 | 25173 2 | PIN, FIXED MOUNT
16 | 25427 2 | SLIDE BLOCK
17 | 8919 7 | RETAINING, RING
18 | HDW8283 | 6 | SCREW, 1/2°-13,11/2", LG
19 | HDW8457 | 6 | NUT, 1/2°-13
20 | HDW5723 | 4 | SCREW, 1/2"-20, 3/4”, LG
21 | 6875 2 | RETAINING, RING
22 | HDW13339 | 4 | WASHER, FLAT, NYLON

February 2000

“I532ES / 1932ES” Service & Parts Manual

Page 3-3




DENOTES LOCATION OF
HDW3802. TOTAL QTY. 18

BEAM ASSEMBLY - 1932ES
Page 3-4 “1532ES/ 1932ES” Service & Parts Manual February 2000




ITEM | PART NO. | QTY| DESCRIPTION
1 | 25408 1 | BEAM, WITH PINS
2 | 25410 1 | BEAM, WITH PINS
3 | 25411 1 | BEAM, WITH PINS
4 | 25558 1 | BEAM, WITH BEARINGS
7160 2 | BEARING, 28DU32
5 | 25413 1 | BEAM, WITH BEARINGS
7160 4 | BEARING, 28DU32
6 | 25409 1 | BEAM, WITH BEARINGS
7160 6 | BEARING,28DU32
25409 1 | BEAM, WITH BEARINGS
25407 1 | BEAM WITH BEARINGS
7160 6 | BEARING, 28DU32
9 | 25121 1 | CYLINDER MOUNT
7160 4 | BEARING, 28DU32
10 | 25119 1 | CYLINDER MOUNT
7160 4 | BEARING, 28DU32
11 | 25095 1 | SUPPORT, BEAM, 1 X 3
12 | 25237 1 | LIFT CYLINDER
13 | 25454 1 | MAINTENANCE LOCK
8907 1 | BEARING, MSI2832-24
14 | 25219 2 | RETAINING PLATE CYL PIN
15 | 25142 2 | PIN, CYLINDER MOUNT
16 | 25429 4 | SPACER BLOCK
17 | 25173 2 | PIN, FIXED MOUNT
18 | 25427 2 | SLIDE BLOCK
19 | 8919 10 | RETAINING, RING
20 | HDW8283 | 6 | SCREW, 1/2"-13,11/2",LG
21 | HDW8457 | 6 | NUT, 1/2"-13
22 | HDW5723 | 4 | SCREW, 1/2°-20, 3/4", LG
23 | 6875 2 | RETAINING, RING
24 | HDW13339 | 4 | WASHER, FLAT, NYLON

February 2000

“1532ES / 1932ES” Service & Parts Manual

Page 3-5




February 2000

“I532ES/ 1932ES” Service & Parts Manual

Page 3-6



ITEM

PART NO.

QTY

DESCRIPTION

CABLE ROUTING - 1532ES

February 2000

“J532ES / 1932ES” Service & Parts Manual

Page 3-7




Page 3-8 “1532ES/ 1932ES” Service & Parts Manual February 2000



ITEM

PART NO.

QTY

DESCRIPTION

CABLE ROUTING - 1932ES

February 2000

“1532ES / 1932ES™ Service & Parts Manual

Page 3-9




LIFT MANIFOLD
CYLINDER VALVE)

(

LIFT CYLINDER

Page 3-10



ITEM

PART NO.

QTY

DESCRIPTION

LIFT MANIFOLD

February 2000

“1532ES / 1932ES” Service & Parts Manual

Page 3-11




Page 3-12

“I532ES/ 1932ES” Service & Parts Manual

February 2000




ITEM | PART NO.

QTY

DESCRIPTION

9025

LIFT CYLINDER
PISTON

8639

HEAD
SEAL KIT FOR CYLINDER 9025

WEAR RING
SEAL

WIPER
O-RING

BACK-UP O-RING
O-RING

O-RING
SEAL

- 10O 0| N o h W

i e T N S I S W R S 1}

WEAR RING

February 2000

“I532ES / 1932ES” Service & Parts Manual

Page 3-13






SECTION 4:
HYDRAULICS

“1532ES/1932ES" Service & Parts Manual February 2000






ITEM | PART NO. | QTY| DESCRIPTION
LIFT MANIFOLD (1532ES/1932ES)
1 | 8914 1 | COIL, 24 VOLT
2 | 6426 1 | O-RING
3 | 8595 1 | VALVE, CHECK, WITH MANUAL OVERRIDE
4 | 13551 1 | MANIFOLD, LIFT CYLINDER
5 | HDW8592 | 4 | SCREW, 1/4’- 20, 1 1/2” LG
6 | 90297 1 | ORIFICE
7 | HDW7438 | 1 | ADAPTER, MALE 3/8” O-RING, MALE 3/8”

February 2000

“IS532ES/1932ES" Service & Parts Manual

Page 4-3




Page 4-4 “1532ES/1932ES” Service & Parts Manual February 2000



ITEM | PART NO. | QTY| DESCRIPTION
90234 BRAKE RELEASE MANIFOLD
1 | 90326 1 | VALVE, HYDRAULIC HAND PUMP
2 | 90325 1 | BLOCK MANIFOLD
3 | HDW90329 | 1 | FITTING, 90°, MALE 1/4”, O-RING MALE 3/8”
4 | HDW7438 | 1 | FITTING, ADAPTER, MALE 3/8" O-RING MALE 3/8”
5 | 7598 1 | HOSE ASSY, STRGHT FML, STRGHT FML, 3/8” - 28" LG
6 | 90274 1 | HOSE ASSY, STRGHT FML, STRGHT FML, 1/4™- 31" LG
7 | HDW5276 | 4 | NUT, 1/4™ 20
8 | HDW6831 | 2 | SCREW, 1/4”-20, 2" LG

February 2000

“I532ES/1932ES” Service & Parts Manual Page 4-5




Page 4-6 “1532E8/1932ES” Service & Parts Manual February 2000



o

/,,,

O o

T W

= O~ W T (R

T 0

ITEM | PART NO. | QTY| DESCRIPTION
9999 - MAIN MANIFOLD ASSEMBLY

1 8343 1 VALVE, SPOOL, POP, 2 WAY, N.C. W/MAN OVERRIDE

2 9996 5 COIL, 24 VOLT /0 SERIEE

3 9992 1 VALVE, RELIEF

4 9986 1 VALVE, SPOOL, 4 WAY, 3 POSITION (STEERING)

5 9988 3 COIL, 24 VOLT § sex/eS

6 9993 1 VALVE, RELIEF

7 9982 1 VALVE, SPOOL, 4 WAY

8 9984 1 VALVE, RELIEF

9 5954 1 VALVE, PRIORITY FLOW CONTROL
10 6975 1 VALVE, SPOOL, N.O.
11 9995 1 VALVE, SPOOL, 4 WAY, 3 POSITION (DRIVE)
12 9997 2 COIL, 24 VOLT
13 6976 1 VALVE, SPOOL, 3 WAY
14 9669 1 VALVE, COUNTER BALANCE
15 90378 1 VALVE NEEDLE (TOW VALVE)
16 8373 1 VALVE, SPOOL, 4 WAY
17 9985 1 VALVE, SPOOL, N.O.
18 9998 1 ORIFICE 0.040 DIA.
19 9665 1 VALVE, MANUAL (BRAKE RELEASE)
20 9990 1 VALVE, CHECK
21 90286 4 HOSE ASSY, STRGHT FML, 3/8”- 67" LG
22 90276 1 HOSE ASSY, STRGHT FML, STRGHT FML, 1/47- 24" LG
23 90274 1 HOSE ASSY, STRGHT FML, STRGHT FML, 1/47- 31" LG
24 9404 2 HOSE ASSY, STRGHT FML, STRGHT FML, 1/4"- 63" LG
25 7598 2 HOSE ASSY, STRGHT FML, STRGHT FML, 3/8"- 28" LG
26 9038 1 HOSE ASSY, STRGHT FML, STRGHT FML, 3/8’- 46" LG
27 9245 1 HOSE ASSY, STRGHT FML, ELBW FML, 3/8"- 110" LG

CONTINUED ON NEXT PAGE

February 2000

“JS32ES/1932ES” Service & Parts Manual Page 4-7




February 2000

“IS32ES/1932ES” Service & Parts Manual

Page 4-8



ITEM | PART NO. | QTY| DESCRIPTION
9999 - | MAIN MANIFOLD ASSY (CONTINUED)
28 | HDW8081 | 5 | FITTING, 90° ELBW, MALE 3/8”, MALE 1/2” O-RING
29 | HDW7389 | 2 | ADAPTER, MALE 3/8”, MALE 3/8” O-RING
30 | HDW9157 | 1 | FITTING, 90° ELBW, MALE 3/8”, MALE 3/8” O-RING
31 | HDW7601 | 1 | FITTING, 90° ELBW, MALE 3/8”, MALE 3/8” O-RING
32 | HDW90299| 2 | FITTING, 90° ELBW, MALE 3/8”, FML 3/8”, MALE 3/8”
33 | 9980 1 | FITTING, 90° ELBW, MALE 3/8” O-RING, FML 1/4” NPT
34 | HDW90301| 1 | UNION, MALE 1/4” NPT, MALE 1/4” NPT, 3’ LG
35 | HDW7971 | 1 | DISCONNECT, MALE 1/4
36 | HDW90287| 2 | SCREW, 1/4”- 20, 4.5" LG
37 | HDW5277 | 2 | WASHER, LOCK
38 | HDW5217 | 2 | WASHER, FLAT
39 | 25575 - | HOSE KIT - 1532ES/1932ES
40 | HDW90327| 1 | FITTING, 90° ELBW, MALE 3/8”, MALE 3/8” O-RING TAPPED
41 | 2974 1 | PLUG, METERING
42 | HDW90285| 1 | FITTING, MALE 3/8” TEE
43 | HDW90329| 1 | FITTING, 90° ELBW, MALE 1/4”, MALE 3/8” O-RING

February 2000

“1532ES/1932ES” Service & Parts Manual Page 4-9



13

PO 4

/

‘A

'S

Page 4-10

“I532ES/1932ES” Service & Parts Manual

February 2000



ITEM | PART NO. | QTY| DESCRIPTION

1 25468 1 HYDRAULIC RESERVOIR WELDMENT

2 HDW6727 1 FITTING, ELBOW 90°, MALE 1/4”, MALE BARB 1/4”

3 6458 9FT.| HOSE, RETURN LINE

4 9959 HOSE ASSY, STRGHT FML, STRGHT FML, 1/2"- 10" LG
5 HDW&6510 FITTING, ELBOW 90°, MALE 1/2” SAE, MALE 1/2” NPT
6 8412 SUCTION STRAINER

7 HDW9200 FITTING, MALE 1/4”

8 9038 HOSE ASSY, STRGHT FML, STRGHT FML, 3/8” - 46" LG
9 6156 FILTER, OIL CARTRIDGE

FITTING, ELBOW 90°, MALE 3/8”, MALE 1/2”
ADAPTER, MALE 3/4”, FML 1/2”

FILTER, HEAD

FITTING, ELBOW 90°, FML 3/4”, MALE 1/2”
FITTING, SIGHT GAUGE

SCREW, 1/4” - 20, 1/2” - 66

FILLER BREATHER

10 HDW90300
11 HDW6752
12 6714

13 HDW90215
14 HDW5938
15 HDW6455
16 90127

- NI =2 |4 a4 e al e a | s

February 2000 “1532ES/1932ES"” Service & Parts Manual Page 4-11







SECTION 5:
BASE

“1532ES/1932ES” Service & Parts Manual February 2000



ART 925 R0
BM21606

12/13/99

v 2000

February

“IS32ES/1932ES” Service & Parts Manual

Page 5-2




ITEM | PART NO. | QTY| DESCRIPTION
1 | 25439 1 | LADDER (1532ES)
1 | 25436 1 | LADDER (1932ES)
2 | HDWS8457 |4 | NUT, 1/2"-13
3 |HDWS8283 |4 | SCREW, 1/2°-13,11/2’LG

February

2000

“I532ES/1932ES" Service & Parts Manual

Page 5-3



Page 5-4 “1532ES/1932ES” Service & Parts Manual February 2000



ITEM | PART NO. | QTY DESCRIPTION
1 25443 1 ACCESS KICK PANEL (1532ES - EUROPE ONLY)
1 25444 1 ACCESS KICK PANEL (1932ES - EUROPE ONLY)
2 HDW6281 4 NUT, 3/8”"- 16 ‘
3 HDW5004 4 SCREW, 3/8” - 16, 1.00” LG

February 2000

“]532ES/1932ES” Service & Parts Manual

Page 5-5



February 2000

“I532ES/1932ES” Service & Parts Manual

Fage 5-6



ITEM | PART NO. | QTY| DESCRIPTION
1 25487 1 DOOR, BATTERY
2 8386 2 LATCH
3 25491 1 CHARGER MOUNT BRKT
4 HDW8273 4 SCREW, 1/4”-20,1.0"LG
5 25494 1 DOOR, HYDRAULIC
6 25453 1 COVER, HYDRAULIC
7 HDW®6455 2 SCREW, 1/4”- 20, 1/2" LG
8 25477 1 BRKT, CONTROL BOX MOUNT
9 HDW5417 | 8 SCREW 3/8”-16,11/4” LG
10 25476 1 BRKT, CONTROL BOX MOUNT
11 HDW6432 | 4 SCREW, 3/8”-16, 3/4” LG
February 2000 “1532ES/1932ES™ Service & Parts Manual Page 5-7




Page 5-8 “1532ES/1932ES” Service & Parts Manual February 2000



ITEM | PART NO. | QTY | DESCRIPTION

1 9544 2 HYDRAULIC BRAKE ASSY.

2 HDW8457 8 NUT, 1/27- 13

3 8812 2 WHEEL TIRE, NON-MARKING

4 HDW6677 | 10 NUT, HEX LUG. 1/2”-20

5 HDW8881 2 ADPATER, MALE 1/4” O-RING, MALE 1/4”

6 HDWO90332 | 1 FITTING, MALE 1/4”, MALE 1/4”

7 90275 1 HOSE ASSY, STRGHT MALE, STRGHT MALE, 1/4”-17" LG
8 HDW8498 8 SCREW, 1/2”-13, 4" LG

(CONTINUED NEXT PAGE)

February 2000 “1532ES/1932ES” Service & Parts Manual Page 5-9




February 2000

“]532ES/1932ES” Service & Parts Manual

Page 5-10



ITEM | PART NO. | QTY | DESCRIPTION
(CONTINUED)
9 | 90413 1 | BRAKE REPAIR KIT

February 2000

“1532FES/1932ES” Service & Parts Manual

Page 5-11




Page 5-12 “I532ES/1932ES” Service & Parts Manual February 2000



ITEM | PART NO. | QTY| DESCRIPTION
1 | HDwsses | 2 | NUT, SLOTTED, 1 1/8”- 18
o | HDW5200 | 2 | PIN, COTTER
3 | HDW6677 |10 | NUT,LUG, 1/2"-20
4 | 8812 > | WHEEL/TIRE NON MARKING
5 | 25542 > | HUB TAPERED DRIVE
6 | 90286 1| HOSE ASSY, STRGHT FML, MALE SWIVL, 3/8”- 67° LG, PORT 8
7 | 90286 1 | HOSE ASSY, STRGHT FML, MALE SWIVL, 3/8”- 67" LG, PORT 9
8 | 9066 2 | RING, RETAINING 5/8”
/9 | HDW9219 | 2 | WASHER, SPACER
10 | 25548 2 | WELDMENT, WHEEL MOTOR MOUNT
Y11 | 5432 2 | FITTING, GREASE INSERT
“12 | HDW3802 | 2 | WASHER, 2 1/2” NYLON
“13 | HDW8457 | 8 | NUT, 1/2"-13
14 | 90231 2 | MOTOR, HYDRAULIC WHEEL
A5 | HDW6435 | 8 | SCREW, 1/2°- 13,2 1/2"LG
M6 | 25324 1 | WELDMENT, TIE ROD
{7 | HDW6633 | 1 NUT, 5/8” - 11
18 | 9404 1 | HOSE ASSY, STRGHT FML, 1/4” - 63" LG, PORT 7
{9 | 25085 1 | CYLINDER, STEERING
20 | 9404 1 | HOSE ASSY, STRGHT FML, 1/4” - 63’ LG, PORT 6
21 | HDW7500 | 2 | FITTING, 90° ELBW, 1/4”
v22 | HDW5920 | 1 | PIN, COTTER
23 | HDW5710 | 1 | PIN, CLEVIS
24 | 9170 2 | BEARING, FLANGED 5/8"
“25 | 8919 2 RING, RETAINING

February 2000

“I532ES/1932ES" Service & Parts Manual

Page 5-13




PORT 11

Page 5-14 “1532ES/1932ES” Service & Parts Manual February 2000



ITEM | PART NO. | QTY | DESCRIPTION
1 90286 1 | HOSE ASSY, STRGHT FML, MALE SWIVL, 3/8"-67” LG, PORT 10
2 90286 1 | HOSE ASSY, STRGHT FML, MALE SWIVL, 3/8"-67" LG, PORT 11

February 2000

“I532ES/1932ES” Service & Parts Manual Page 5-15



Page 5-16 “]1532ES/1932ES” Service & Parts Manual February 2000



ITEM | PART NO. |QTY | DESCRIPTION
90231 - WHEEL MOTOR
2 STATER HALVES

2 HDW8568 1 NUT, 1 1/8"- 18

90419 - SEAL KIT FOR WHEEL MOTOR 90231
3 5 SEAL RING
4 1 SEAL RING BETWEEN HALVES
5 1 SHAFT SEAL

February 2000

“1532FES/1932ES" Service & Parts Manual

Page 5-17



Page 5-18 “IS32ES/1932ES” Service & Parts Manual February 2000



ITEM | PART NO. | QTY | DESCRIPTION
25085 - | STEERCYLINDER
1 | 8433 1 | BUSHING
2 25139 1 | ROD
3 |6337 1 | RING, RETAINING
4 | 2493 1 | HEAD
5 | 2494 1 | PISTON
6 |HDW6338 | 1 | NUT, 1/2"-20
7 |25137 1 | WELDMENT, STEER CYL.
8 |HDW7500 |2 | FITTING, 90° ELBW, 1/4”
9 | 5947 1 | SEALKIT

February 2000

“I532ES/1932ES" Service & Parts Manual

Page 5-19



15 14

LEFT REAR

RIGHT REAR
8

Page 5-20

“1532ES/1932ES” Service & Parts Manual

February 2000

g



ITEM | PART NO. | QTY | DESCRIPTION

. HDW5920 PIN, COTTER, 1/8" X 1”

72 HDW7229 PIN, CLEVIS, 1/2" x 2"

+3 HDW8268 NUT, 3/8” - 16

4 7260 BEARING, OIL IMPREGNATED, 3/4” X 3/4”, FLANGED
V5 8602 SPACER, STEPPED PVC

v 6 25378 POTHOLE ACTUATOR ROD WELDMENT

"7 4541 ROLLER

"8 25307 SPRING, TENSION - DEPLOYMENT

WASHER, FLAT, 3/8” D, 1 1/2” OD, 1/8”, THICK-PLASTIC
(.| WASHER, FLAT, 3/8”ID, 1 1/2” OD, 1/8”, THICK-STEEL Ho Fo o YO
SCREW, 3/8”- 16,2 1/2” LG, GRADE 5

79 HDW13556
10 HDW13338
v11 HDW8279

V12 25246 PLATE, POTHOLE ACTUATOR

Y13 25151 POTHOLE BAR WELDMENT

14 HDW8278 SCREW, 3/8” - 16, 2.25"LG, GRADE 8
“15 7202 BEARING, 5/8” ID X 7/16” LG, FLANGED

WASHER, FLAT

NUT, 3/8”- 16

SPRING, TENSION, 170D X 5" LG, RETRACTION
STABILIZER, PIVOT BAR

SCREW, 5/16” - 18, 3/4” LG, GRADE 5

WASHER, FLAT, 1/2”ID, 7/8” OD, 1/16” THICK

16 HDW11467
~17 HDW5039
V18 9027

v 19 11129

20 HDW5724
V21 HDW7031

el ACL I A VI B N T N VI N AR ) SRR N PG BRI F RPN

22 5736 RING, RETENTION, 2/2” SHAFT
23 HDW5723 SCREW, 1/4”- 20, 3/4” LG
24 13840 BRACKET, POTHOLE LIMIT SWITCH MOUNT

(CONTINUED ON NEXT PAGE)

February 2000 “I532ES/1932ES” Service & Parts Manual Pa ge 5-21




g

RIGHT FRONT

RIGHT REAR

LEFT FRONT

LEFT REAR

2000

February

“1532ES/1932ES™ Service & Parts Manual

Page 5-22



ITEM | PART NO. | QTY| DESCRIPTION

(CONTINUED)
25 | 8776 1 | LIMIT SWITCH, SINGLE POLE

/26 | HDW5251 | 2 | NUT, #8-32

v27 | 11181 4 | SPACER

28 | 25377 1 | CAM, POTHOLE LIMIT SWITCH

v29 | HDW8486 | 1 SCREW, 1/4”- 20, 1/2" LG

v30 | HDW8482 | 2 | SCREW, #8-32,11/2"LG

/31 | HDW8273 | 1 | SCREW, 1/4”-20, 1" LG

»32 | HDW5470 | 1 | WASHER, FLAT, 1 1/2” OD, 9/32” ID X 1/8”

v33 | 25306 1 | WEAR BLOCK, POTHOLE ACTUATOR

v34 | HDW5217 | 1 | WASHER, FLAT, 11/16” OD, 11/32”ID X 1/16”

/85 | HDW5276 | 1 | NUT, 1/4”- 20

v36 | HDW5006 | 1 | WASHER, FLAT

February 2000

“1532ES/1932ES” Service & Parts Manual

Page 5-23




2000

February

“I532ES/1932ES” Service & Parts Manual

Page 5-24




ITEM | PART NO. | QTY | DESCRIPTION
25161 - RIGHT FRONT ROLLER ARM ASSY

1 25146 1 BAR, OUTER ROLLER

2 25145 1 BAR, INNER ROLLER

3 25147 1 SWING ARM, SHORT

4 11120 2 PIN, SPACER

5 4542 1 ROLLER

6 11119 2 TUBE, SPACER

7 11176 2 SPACER, STABILIZER BAR

8 7200 2 BEARING, NYLINER, 1/2”ID, 1/2" LG

9 7220 2 BEARING, NYLINER, 1/2” 1D, 7/32” LG
10 HDW5988 | 2 SCREW, 1/4”-20 X 1 1/4” LG, GRADE 5
11 HDW5277 | 2 WASHER, SPLIT LOCK, 1/4”
12 6700 1 BEARING, 08DU10, 1/2” X 5/8”

February 2000

“]532ES/1932ES” Service & Parts Manual

Page 5-25



i
1%

//,

Page 5-26

“IS32ES/1932ES"” Service & Parts Manual

February 2000

&




ITEM | PART NO. | QTY| DESCRIPTION
25159 - | RIGHT REAR ROLLER ARM ASSY

1 |25145 1 | BAR, OUTER ROLLER

2 | 25146 1 | BAR, INNER ROLLER

3 | 25147 1 | SWING ARM, SHORT

4 11120 2 | PIN, SPACER

5 | 4542 1 | ROLLER

6 | 11119 2 | TUBE, SPACER

7 111176 2 | SPACER, STABILIZER BAR

8 |7200 2 | BEARING, NYLINER, 1/2"ID, 1/2’ LG

9 |7220 2 | BEARING, NYLINER, 1/2”ID, 7/32" LG
10 | HDW5988 | 2 | SCREW, 1/4”-20 X 1 1/4”LG, GRADE 5
11 |HDW5277 | 2 | WASHER, SPLIT LOCK, 1/4”
12 | 6700 1 | BEARING, 08DU10, 1/2” X 5/8”

February 2000

“I532ES/1932ES” Service & Parts Manual

Page 5-27




Page 5-28 “1532ES/1932ES” Service & Parts Manual February 2000



ITEM | PART NO. | QTY| DESCRIPTION
25160 - LEFT FRONT ROLLER ARM ASSY

v 1 25146 1 BAR, OUTER ROLLER

2 25145 1 BAR, INNER ROLLER

3 25148 1 SWING ARM, LONG

V4 11120 2 PIN, SPACER

v'5 4542 1 ROLLER

6 11119 2 TUBE, SPACER

-7 11176 2 SPACER, STABILIZER BAR

© 8 7200 2 BEARING, NYLINER, 1/2”1D, 1/2” LG
9 7220 2 BEARING, NYLINER, 1/2"1D, 7/32" LG
10 HDW5988 | 2 SCREW, 1/4”-20 X 1 1/4” LG, GRADE 5
11 HDWS5277 | 2 WASHER, SPLIT LOCK, 1/4”

A2 6700 1 BEARING, 08DU10, 1/2” X 5/8”

February 2000

“1532ES/1932ES” Service & Parts Manual

Page 5-29



Page 5-30 “I532ES/1932ES” Service & Parts Manual February 2000




ITEM | PART NO. |QTY| DESCRIPTION
25158 ROLLER ARM ASSY, LEFT REAR
1 25145 1 BAR, INNER ROLLER
2 25146 1 BAR, OUTER ROLLER
3 25148 1 SWING ARM, LONG
4 11120 2 PIN, SPACER
5 4542 1 ROLLER
6 11119 2 TUBE, SPACER
7 11176 2 SPACER, STABILIZER BAR
8 7200 2 BEARING, NYLINER, 1/2"ID, 1/2” LG
9 7220 2 BEARING, NYLINER, 1/2"1D, 7/32" LG
10 HDW5988 | 2 SCREW, 1/4”-20 X 1 1/4” LG, GRADE 5
11 HDW5277 | 2 WASHER, SPLIT LOCK, 1/4”
12 6700 1 BEARING, 08DU10, 1/2" X 5/8”
February 2000 “1532ES/1932ES" Service & Parts Manual Page 5-31




2000

February

“1532ES/1932ES” Service & Parts Manual

o

Page 5-3




ITEM | PART NO. | QTY | DESCRIPTION

1 5970 4 BATTERY, 6 VOLT

2 6208 3 CABLE, BATTERY, UL 1283 #2, BLACK, 8 1/2” LG

3 9062 1 CABLE, BATTERY, UL 1283 #2, RED, 48" LG

4 9243 1 CABLE, BATTERY, UL 1283 #2, BLACK, 30" LG

5 HDW5217 | 2 WASHER, FLAT

6 13263 2 ROD, HOLD DOWN

7 HDW6110 | 2 NUT, WING, 1/4”- 20

8 8386 1 LATCH, DOOR

9 25487 1 DOOR, BATTERY
7172 4 BOOT TERMINAL INSULATOR, BLACK (NOT SHOWN)
7173 4 BOOT TERMINAL INSULATOR, RED (NOT SHOWN)

February 2000

“1532E8/1932ES” Service & Parts Manual

Page 5-33



Page 5-34 “1532ES/1932ES” Service & Parts Manual February 2000



ITEM | PART NO. | QTY| DESCRIPTION
1 | 25461 1 | COVER, BASE CONTROL
2 | 25478 1 | COVER, ACCESS PANEL
3 | 25459 1 | WELDMENT, BASE CONTROL BOX
4 | 25464 1 | COVER, ACCESS PANEL TOP
5 |5863 1 | GROMMET
6 | 9454 3FT. | GASKET STRIP
7 | 25480 1 | GUARD, BATTERY DISCONNECT
8 |HDW5276 | 4 | NUT, 1/4”-20
9 | HDWe455 |16 | SCREW, 1/4”"-20, 1/2°LG
10 | 9774 4 | STUD, 1/2°LG
11 | 9773 4 | RECEIVER, BALL STUD
12 | 400AD42H | 8 | RIVET
13 | 25576 1 | COVER, 110 OUTLET
14 | 8698 1 | ALARM, MOTION (OPTION ONLY)
15 | 8841 1 | SWITCH, MASTER DISCONNECT
16 | 25476 1| BRKT, MOUNT
17 | HDW8399 | 4 | SCREW, #4, 5/8"LG
18 | HDW7886 | 4 | NUT, #4
19 | HDW6432 | 4 | SCREW, 3/8’- 16, 3/4"LG
20 | HDW5229 | 4 | SCREW, #6,3/8"LG
21 | 8601 1 | CIRCUIT BOARD
22 | 90169 1| RELAY, TIME DOWN DELAY (EUROPE ONLY)
23 | 5967 1 | CONTACTOR, 24V
24 | 8344 1 | FUSE, 200A
25 | 8345 1 | FUSE HOLDER
26 | HDW7778 |2 | SCREW, 1/4°-20, 1 1/4’LG
27 | 9089 1 | MOTOR CONTROLLER
28 | HDW90288 | 2 | SCREW, 1/4”-20,3"LG
29 | 90248 1 | BOX, 110 OUTLET (OPTION ONLY)
30 | 7263 1 | RECEPTACLE, POPLEX (OPTION ONLY)
31 | 90217 1 | TIP SENSOR, 24V
32 | 5382 1| PLUG, 110V (OPTION ONLY)
33 | 9062 1 | BATTERY CABLE, UL1283, #2 RED, 48’ LG
(CONTINUED ON NEXT PAGE)

February 2000

“I532ES/1932ES” Service & Parts Manual Page 5-35




Page 5-36 “I532ES/1932ES” Service & Parts Manual February 2000



ITEM | PART NO. | QTY| DESCRIPTION
(CONTINUED)

34 | 8837 1 | BATTERY CABLE, UL1283, #2 RED, 10" LG
35 | 8426 1 | BATTERY CABLE, UL1283, #2 RED, 9" LG
36 | 6208 1 | BATTERY CABLE, UL1283, #2 BLACK, 8 1/2" LG
37 | 9063 1 | BATTERY CABLE, UL1283, #2 BLACK, 52" LG
38 | 9243 1 | BATTERY CABLE, UL1283, #2 BLACK, 30" LG
39 | 9062 1 | BATTERY CABLE, UL1283, #2 RED, 48" LG

- | 9054 1| HARNESS, LIFT MANIFOLD

- | 9061 1 | HARNESS, CHARGER

- | 9977 1 | HARNESS, INSTRUMENT

- | 9978 1 | HARNESS, MAIN MANIFOLD

- | 9979 1 | HARNESS, SAFETY SWITCH (EUROPE)

- | 90225 1 | HARNESS, SAFETY SWITCH (DOMESTIC)

- | 90129 1 | HARNESS, COM CABLE BEAMS (1532ES)

- | 90128 1 | HARNESS, COM CABLE BEAMS (1932ES)

February 2000

“1532ES8/1932ES” Service & Parts Manual

Page 5-37



PRESSURE
SIDE

> SECTION 12
SIDE : /

10

“1532ES5/1932ES” Service & Parts Manual

February 2000




ITEM | PART NO. | QTY | DESCRIPTION

1 8544 1 MOTOR, 24VDC, 2HP
2 25555 1 BRKT, ELEC MOTOR MOUNT
3 HDWB8081 1 FITTING, ELBOW 90°, MALE 1/2” O-RING, MALE 3/8”
4 7598 1 HOSE ASSY, STRGHT FML 3/8”, STRGHT FML 3/8”, 28" LG
5 6724 1 FITTING, ELBOW 90°, MALE 1/2” O-RING, MALE 1/2”
6 9959 1 HOSE ASSY, STRGHT FML 1/2”, STRGHT FML 1/2”, 10" LG
7 8546 1 PUMP, HYD, #4
8 9062 1 BATTERY CABLE, UL 1283, #2 RED, 48" LG
9 9063 1 BATTERY CABLE, UL1283, #2 BLACK, 52" LG
10 HDW6455 | 2 SCREW, 1/4”-20,1/2" LG
11 HDW5005 | 4 NUT, 5/16" - 18
12 HDW5204 | 4 SCREW, 5/16”- 18, 1" LG
- 7172 1 BOOT TERMINAL INSULATOR BLACK (NOT SHOWN)
- 7173 1 BOOT TERMINAL INSULATOR RED (NOT SHOWN)

February 2000 “1532ES/1932ES” Service & Parts Manual Puge 5-39




€

Page 5-40 “1532ES/1932ES” Service & Parts Manual February 2000



ITEM | PART NO. ' QTY | DESCRIPTION
1 HDW8685 1 SCREW, 1/4” - 20, 3/4” LG
2 HDW8294 1 WASHER, FLAT
3 7638 1 GROUNDING STRAP

Page 5-41

February 2000

“1532ES/1932ES” Service & Parts Manual



FRONT VIEW

3,4

Page 5-42

“1532ES8/1932ES” Service & Parts Manual

February 2000



ITEM | PART NO. | QTY| DESCRIPTION
1 | 25294 1 | CAM, DRIVE CUTOUT
2 | 8776 1| SWITCH, LIMIT
3 | HDW5217 | 2 | WASHER
4 | HDW6502 | 1 | BOLT, 1/47-20,21/2’LG
5 | 7788 2 | CLAMP

February 2000

“I1532ES/1932ES” Service & Parts Manual

Page 5-43




B
5
Py
L~
NEEN [
Q LA

L7

REAR VIEW

Page 5-44 “1532ES/1932ES” Service & Parts Manual February 2000



ITEM | PART NO. | QTY | DESCRIPTION
1 | 25269 1 | CAM, LIMIT SPEED
25269 1 | CAM, (EUROPE ONLY - TO BE USED WITH ITEM 6)
2 | HDW5276 | 2 | NUT, 1/4”-20
3 | HDW8273 | 2 | SCREW, 1/4”-20,1"LG
4 | 8932 1 | SWITCH, LIMIT SPEED
5 | HDW5251 | 4 | NUT, #8-32
6 | 8776 1 | SWITCH, LIMIT DOWN (EUROPE ONLY)
7 | HDWs482 | 4 | SCREW, #8-32,11/2"LG
8 | 13838 1 | BRKT, LIMIT SWITCH MOUNT
February 2000 “J532ES/1932ES” Service & Parts Manual Page 5-45




Page 5-46 “IS32ES/1932ES” Service & Parts Manual February 2000



ITEM | PART NO. | QTY | DESCRIPTION
13978 - CHARGER, AUTO (STANDARD)
8954 1 CHARGER, 24VOLT, 120V / 60 Hz
2 HDW7888 | 4 SCREW, #10 - 32, 1/2" LG
HDW7543 | 4 NUT, #10 - 32

February 2000

“]532ES/1932ES” Service & Parts Manual

Page 5-47






SECTION 6:
DECALS

“1532ES/1932ES” Series Service & Parts Manual February 2000



8950

IF UNIT DOES NOT DRIVE
DURING ELEVATIDN, CHECK
FOR OBSTRUCTION UNDER
OR AGAINST AUTOMATIC
POTHOLE STABILIZERS

8950

8635
STEER o SR 5
REVERSE

"~ ENABLE BAR MUST BE
\_ DEPRESSED FOR DRIVE,
"> STEER, AND LIFT FUNCTIONS

Mayviile Engineering Co,, inc.
Aerial Work Platiorm Division
210 Gorporate Drive P.O. Box 90
Beavae Dar, Wisconaim 53216-09K0
PH9Z0/887-2518  800-187.4575
FAX: (920)847-2430

~STEER-

8391

MODE SELECT

AGTIVATE SIDE
LEVER TO CONTROL
DIRECTION AND SPEED

DRIVE
PUSH FOR EMERGENCY
SYOP

SN

)

TWIST TO
RESET

7156

TORQUE
™I o

WARNING OFF

7827

A WARNING

L LIGHT INDICATES

UNSAFE LEVEL CONDITION,

e LOWER PLATFORM AND
REPOSITION MACHINE.

7827

90292

THIS CONTROL BOX
TO BE USED WITH
MEC 1532ES, 1932ES,
AND 2033ES
MODELS ONLY

90282

February 2000

Page 6-2

“1532ES/1932ES” Service & Parts Manual




ITEM | PART NO. | QTY| DESCRIPTION
25457 1 | DECAL KIT (1532ES)
25581 1 | DECAL KIT (1932ES)

February 2000

“1532ES71932ES” Service & Parts Manual

Page 6-3




1532ES CAPACITY - 9137 7523

1932ES CAPACITY - 8969 GY m
A MAXIMUM PLATFORM CAPACITY - EVENLY DISTRIBUTED . k L
EXTENSION RETRACTED EXTENSION EXTENDED O W, A7 | LE-OVER ARG

500 LBS 250 LBS 250 LBS
227kg 113 kg 113 kg
(.4 @ e v

® 8767
- A WARNING

* PLATFORM EXTENSION MUST 8E LOCKED
IN PLACE AT ALL TIMES.

* SHEET LOADING GATE MUST BE IN
LOWERED LOCKED POSITION BEFQRE
QOPERATING FROM PLATFORM.

+ ENTRANCE GATE/CHAIN MUST BE IN CLOSED
POSITION BEFORE OPERATING FROM PLATFORM.

h i 1- PERSON
2 - PERSONS 1-PERSON o7

;@ DD

DENTOR SERCUSTUURY | DEATIOF SEROUS fuay
7 5 27 m‘,‘f,,';gi%b.,gg{g‘,;ﬂ,ﬁg YL RS RONIMERORER FAILURE TO FOLLOW INSTRUCTIONS COULD CAUSE

hd DEATH, PERSONAL INJURY AND PROPERTY DAMAGE,

AWARNING

WISPECT MACHIE AND Wy £ a1 1118 GeemATG POOPERLT
Tk AT PCATE AN AT AR0 GKS ARE I PLACE
AND THAT THE MACIHARE 1IN ACGORDARS e MR mcmm
HRNTAICE PG MES o oy e GoeATOH A

NANCE MAUAL AND T5E BATY SAPETY GhE

€ ExTRENE CauTion waton on oBSTUCIONS
o

oot

X PLATT O SERSOME, CONTAOLS Of
s R £0 SHOOTH 1 ATFORH b

1532ES CAPACITY, SMALL - 90268
1932ES CAPACITY, SMALL - 90401

7155
woete CONTROL BOX HERE]

FUR NORMAL OPERATICH OF THIS (.’Ni‘fi

IMPROPER OPERATION OF THIS NACHINE
COULD CAUSE DEATH OF SERIGUS MJURY.

1532ES CAPACITY - 9137
1932ES CAPACITY - 8969
A MAXIMUM PLATFORM CAPACITY - EVENLY DISTRIBUTED
EXTENSION RETRACTED EXTENSION EXTENDED
500 LBS 250LBS 250 LBS |
227 kg 113 kg 113 kg
ve PS4

8911

2- PERSONS 1 - PEASON

1532ES MODEL NUMBER - 9138
1932ES MODEL NUMBER - 8816

8503

| KEEP CLEAR

9458

MADE INUSA]

9910 l¥= J

i

6794

7982

MAINTENANCE LOC!S
90267
BRAKE |
RELEASE @

pumpe (HHHD
6556 i

"\ FORK LIFTJ
gs99 | * POCKETS \

PULL AND TURN KNOB
TO LOCK VALVE OPEN ]

SERIAL NUMBER
90264 PLATES 90253 - 1532ES
EMERGENGY DOWN PROCEDURE 8519 90254 - 1932ES

* LOCK OPEN VALVE ON LIFT

7639

APPROVED

6873 |
|[HYDRAULIC OIL -hil-

CYLINDER ABOVE. A WARNING
*PULL MANUAL ACTIVATOR TO LOWER —

PLATEO! + BEPLACE TIRES WITH MAKUFACTURERS

IPIEN
* TO RETURN TO NORMAL OFERATION » FAILURE TO USE MANUFAGTURER'S
RESET LIFT CYLINDER VALVE. a2 TIRES MAY CAUSE MACHINE INSTABILITY.
o AEFER TOMAINTERANCE NANUAL FOR
REPLACEMENT PART ALIMBER

Page 6-4 “1332ES/1932ES™ Service & Parts Manual February 2000




ITEM | PART NO. | QTY!| DESCRIPTION
25457 1 | DECAL KIT (1532ES)
25581 1 | DECAL KIT (1932ES)

February 2000

“1532ES/1932ES” Service & Parts Manual

Page 6-5




1532ES MODEL NUMBER - 9137
1932ES MODEL NUMBER - 8816

90263

1532ES CAPACITY, SMALL - 90268
1932ES CAPACITY, SMALL - 90401

8815

APPROVED

EXPLOSIVE GAS
CHARGE BATTERIES IN
WELL VENTILATED AREA,

XPOSE T

0 NOT
SPARKS ORf FLAMES.

BACK OF
CHARGER

8811

8402 - RAIL STRIPE

9910

INSIDE BATTERY
CABINET

Page 6-6

“1532ES/1932ES™ Service & Parts Manual

February 2000



ITEM | PART NO. | QTY | DESCRIPTION
25457 1 | DECAL KIT (1532ES)
25581 1 | DECAL KIT (1932ES)

February 2000

“]532ES/1932ES” Service & Parts Manual

Page 6-7







SECTION 7:
OPTIONS

“1532ES/1932ES” Service & Parts Manual February 2000



Page 7-2 “I532ES/1932ES” Service & Parts Manual February 2000



ITEM | PART NO. | QTY | DESCRIPTION

25268 - CONVERTER 24V OPTION

1 25527 1 BRKT, CONVERTER MOUNT

2 7103 1 CONVERTER
7109 1 BOOT INSULATOR, BLACK
7110 1 BOOT INSULATOR, RED
7111 1 CABLE, POWER SUPPLY
7112 1 CABLE, POWER SUPPLY
7130 1 CAPACITER

3 HDW5204 | 4 SCREW, 5/16”- 18, 1" LG

- 25273 - AIRLINE TO PLATFORM - 1932ES OPTION
5351 1 CABLE TIE
8543 37FT, HOSE, 1/4” AIRLINE
8559 2 CLAMP, HOSE
HDW5052 2 FITTING, 1/4” MALE, MALE HOSE BARB

- 25312 - AIRLINE TO PLATFORM - 1932ES OPTION
5351 1 CABLE TIE
8543 32FT| HOSE, 1/4” AIRLINE
8559 2 CLAMP, HOSE
HDW5052 | 2 FITTING, HOSE BARB, 1/4” MALE, MALE

February 2000

“I532ES/1932ES” Service & Parts Manual

Page 7-3




SUPPLIED
WITH ITEM 1

Page 7-4 “J532ES/1932ES" Service & Parts Manual February 2000



ITEM | PART NO. | QTY| DESCRIPTION

- | 25568 - | MOTOR LIGHT OPTION

1 | 9770 1 | LIGHT, STROBE

2 | 9836 1 | TUBE REPLACEMENT

3 | 90213 1 | GUARD, LENS

4 | HDW8304 | 2 | NUT,3/8"-18,

5 | HDW8310 | 2 | SCREW,3/8"-18,11/4’LG

6 | 25492 1 | BRKT, LIGHT MOUNT
7476 2 | TERMINAL, AMP CONNECTOR PIN
7640 1 | CONNECTOR, AMP 2 PIN

- | 25569 - | MOTION ALARM
8698 1 | ALARM MOTION 12-48 VOLTS
8709 1 | INSULATOR, TERMNAL, RED
8710 1 | INSULATOR, TERMINAL, BLACK
8782 1 | HARNESS, MOTION ALARM
HDW6455 | 2 | SCREW, 1/4”- 20, 1/2’ LG

February 2000

“I532ES/1932ES" Service & Parts Manual

Page 7-5



Page 7-6 “I1532ES/1932ES" Service & Parts Manual February 2000



ITEM | PART NO. | QTY | DESCRIPTION

- 13793 - CHARGER, 230V /50 Hz, AUTO OPTION
8703 1 CHARGER, 24 VOLTS
HDW7888 | 4 SCREW, #10-32, 1/2" LG

3 HDW7543 | 4 NUT, #10 - 32

- 13794 - CHARGER 230V /60 Hz, AUTO OPTION
8737 1 CHARGER, 24 VOLTS
HDW7888 | 4 SCREW, #10-32, 1/2" LG
HDW7543 | 4 NUT, #10 - 32

- 13797 - CHARGER 120V /60 Hz, AUTO OPTION
8380 1 CHARGER, 24 VOLTS
HDW7888 | 4 SCREW, #10-32,1/2" LG
HDW7543 | 4 NUT, #10 - 32

- 13799 - CHARGER 100V /50-60 Hz, AUTO OPTION
8377 1 CHARGER, 24 VOLTS
HDW7888 | 4 SCREW, #10-32,1/2" LG
HDW7543 | 4 NUT, #10 - 32

- 13350 - CHARGER 120 V /60 Hz, MANUAL OPTION

1 8350 1 CHARGER, 24 VOLTS
HDW7888 | 4 SCREW, #10-32,1/2" LG
HDW7543 | 4 NUT, #10 - 32

February 2000

“J532ES/1932ES” Service & Parts Manual

Page 7-7




LOCATED AT BASE CONTROL BOX

February 2000

& Parts Manual

ervice

“I1532ES/1932ES” S

10

Page 7-8




ITEM | PART NO. | QTY | DESCRIPTION
25589 110V OUTLET - 1532ES OPTION
25567 - 110V OUTLET - 1932ES OPTION
1 13888 1 BOX, DUPLEX RECEPTACLE
2 5381 1 RECEPTACLE, DUPLEX
3 5382 1 PLUG 110V
4 7263 1 RECEPTACLE, DUPLEX GFI
5 8208 1 CONDUIT, 3/8” FLEXIBLE
6 8209 1 FERRULE, 3/8”
7 8479 1 BUSHING, 3/4” 1D
8 8833 1 CONNECTOR, OUTLET BOX 3/8” CONDUIT
9 90248 1 BOX, DUPLEX RECEPTACLE
10 HDW5229 | 2 SCREW, #6-32, 3/8” LG
11 HDW6455 | 2 SCREW, 1/4”-20, 1/2" LG
12 HDW8476 1 WIRE NUT
- 5764 1 CORD GRIP, BASE CONTROL (NOT SHOWN)
13 HDW8501 2 CLIP, SELF RETAINING
- 7617 30FT| WIRE 14 GA. - 1532ES
- 7617 35FT| WIRE 14 GA. - 1932ES
25582 - NO 110V OUTLET OPTION
25576 1 COVER, (BASE CONTROL OUTLET HOLE)
90208 1 CAP, 1" HOLE (PLATFORM FLOOR)
HDW5229 | 2 SCREW, #6 - 32, 3/8” LG
HDW5364 | 2 NUT, #6 - 32
25314 - WIRE ONLY - 1532ES OPTION
25267 - WIRE ONLY - 1932ES OPTION
25576 1 COVER, (BASE CONTROL OUTLET HOLE)
5764 1 CORD GRIP, (BASE CONTROL BOX)
HDW5229 | 2 SCREW, #6 - 32, 3/8" LG
HDW5364 | 2 NUT, #6 - 32
9441 32FT| WIRE 14 GA. AWG-3 - 15632ES
9441 35FT| WIRE 14 GA. AWG-3 - 1932ES

February 2000

“IS32ES/1932ES” Service & Parts Manual

Page 7-9




February 2000

“1532ES/1932ES” Service & Parts Manual

Page 7-10




ITEM | PART NO. | QTY| DESCRIPTION
25275 - LANYARD OPTION
3923 4 BRKT, ATTACHMENT POINT
8605 4 DECAL, LANYARD ATTACHMENT
8606 1 DECAL, WARNING RESTRAINT
HDW6432 8 SCREW, 3/8” - 16, 3/4” LG
HDW8268 8 NUT, 3/8"- 16

February 2000

“1532ES/1932ES” Service & Parts Manual

Page 7-11




©
|
! S [CFCH @ 170 E,GJ;\
[ o o oo = [e] 0] 0 )
1‘ o o Bhig | (DEV = !7/ -
|
|
£
¢

Page 7-12 “1532ES/1932ES" Service & Parts Manual February 2000



ITEM | PART NO. | QTY| DESCRIPTION
13854 - BATTERY INDICATOR OPTION
1 7099 1 BATTERY INDICATOR GAUGE

February 2000

“I532ES/1932ES” Service & Parts Manual

Page 7-13




February 2000

S/1932ES” Service & Parts Manual

“1532F

Page 7-14



ITEM | PART NO. | QTY | DESCRIPTION
25524 | SWING GATE WITH 6" KICK PANEL OPTION
1 | 40003 1 | PIN, LATCH
2 | 7055 1 | SPRING, LATCH
3 | 40006 1 | ROD, LATCH, LEVER
4 | HDW7455 | 1 | PIN, SLOTTED SPRING, 3/16” DIA X 3/4” LG
5 | 8187 2 | BEARING, NYLINER, FLANGED
6 | 25481 1 | MOUNTING BRACKET, UPPER
7 | HDW8294 | 4 | WASHER, FLAT
8 | HDW8303 | 4 | SCREW,5/16"-18,2"LG
9 | 8300 1 | SPRING, TORSION, 1"OD, 4"LG
10 | 13272 1 | BLOCK, PIVOT
11 | 25484 1 | MOUNTING BRACKET, LOWER
12 | 25398 1 | GATE, REAR WELDMENT
13 | 25395 1 | PANEL, KICK, REAR GATE
14 | HDW6281 | 1 | NUT, 3/8"- 16
15 | HDW8277 | 1 | SCREW, 3/8"-16,13/4"LG
16 | HDW6461 | 4 | NUT, 1/2"-20
17 | HDW8302 | 4 | SCREW, 1/2"-20,13/4"LG

February 2000

“]532ES/1932ES™ Service & Parts Manual

Page 7-15







Limited Owner Warranty

Mayville Engineering Company, Inc. (MEC) warrants its equipment to the original
purchaser against defects in material and/or workmanship under normal use and service
for one (1) year from date of registered sale or date the unit left the factory if not
registered. ‘

MEC further warrants the structural weldments of the main frame and scissor arms as
defined in MEC’s current Warranty Policy & Procedures, to be free from cefects in
material or workmanship for five (5) ycars from date of registered sale or date unit left the
tactory if not registered. Excluded from such warranty is the battery(s) which carries a
ninety (90) day warranty from described purchase date and prorated thercafter up to
one (1) year.

Warranty claims within such warranty period shall be limited to repair or replacement,
at MEC’s option, of the defective part in question and Iabor to perform the necessary
repair or replacement based on MEC’s then current flat rate, provided the defective part
in question is shipped prepaid to MEC and is found upon inspection by MIEC to be
defective in material and/or workmanship.

Mayville Enginecring Company, Inc. shall not be liable for any consequential, incidental
or contingent damages whatsoever. Use of other than factory authorized parts; misuse,
improper maintenance, or modification of the equipment voids this warrauty.

The foregoing warranty is exclusive and in licu of all other warranties, express or implied.
All such other warranties, including implied warranties of merchantability and of fitness
for a particular purpose, are hereby excluded.

No Dealer, Sales Representative, or other person purporting to act on behalf of MEC is

authorized to alter the terms of this warranty, or in any manner assume on behalf of MEC
any liability or obligation which exceeds MEC’s obligations under this warranty.

a



Aerial Work Platforms
Mayviile Engineering Co., Inc.
An Employee Owned Company

210 Corporate Drive « P.O. Box 990 « Beaver Dam, Wi + 53916-0990 USA
1-800-387-4575 + PH: 920-887-2518 = FAX: 920-887-2480
Email: awp@mayvl.com « Web: www.mayvl.com



